EFFECTIVE SERIAL NO._183-CH-988

OWNERS MANUAL

6006 SERIES

REVISION 8/88
PART NO. 999934

SERIAL NO.

AUTO CRANE COMPANY
PO BOX 580697, TULSA, OK 74158-0697
4707 N. MINGO ROAD, TULSA, OK 74117
PHONE (918) 836-0463, TELEX 158108 RAMSEY TUL
SALES FAX (918) 438-6688  SERVICE FAX (918) 834-5979



AUTO
"CRANE

Warranty Registration

Facsimile Transmuittal

To: Warranty Dept. - ] Fax: 918-834-5979

From: Date:
Re:  Product Registration Pages:

Distributor:
Address:
City/State/Zip:

If branch office, give main office name and location:

Date Delivered:
Model No.: Serial No.:
Enduser:
City/State: _
Type of Business:

Final Destination:

System Pressure: Battery:

By: Date:

* ONE REGISTRATION FORM PER UNIT (CRANE OR BODY).

* Delivery Report should be mailed or faxed within 15 days after installation.
Mail to: Warranty Deptartment
Auto Crane Company
P.O. Box 581510
Tulsa, OK 74158-0697

WARRAN



WARNING:

FEDERAL LAW (49 CFR PART 571) REQUIRES THAT THE FINAL STAGE MANU-
FACTURER OF A VEHICLE CERTIFY THAT THE VEHICLE COMPLIES WITH ALL
APPLICABLE FEDERAL REGULATIONS. ANY MODIFICATIONS PERFORMED ON
THE VEHICLE PRIOR TO THE FINAL STAGE ARE ALSO CONSIDERED INTER-
MEDIATE STAGE MANUFACTURING AND MUST BE CERTIFIED AS TO COM-
PLIANCE. THE INSTALLER OF THIS CRANE AND BODY IS CONSIDERED ONE OF
THE MANUFACTURERS OF THE VEHICLE. AS SUCH A MANUFACTURER, THE
INSTALLER IS RESPONSIBLE FOR COMPLIANCE WITH ALL APPLICABLE FED-
ERAL AND STATE REGULATIONS, AND IS REQUIRED TO CERTIFY THAT THE VE-
HICLE IS IN COMPLIANCE.

IT IS THE FURTHER RESPONSIBILITY OF THE INSTALLER OF THE CRANE TO
COMPLY WITH THE OSHA TRUCK CRANE STABILITY REQUIREMENTS AS
SPECIFIED BY 29 CFR PART 1910.180 (C) (1).



6006 SERIES - OWNER'S MANUAL

= CONTENTS -

SECTION/PAGE

10.

11.

12,

13.

INSTALLATION o e s s s i

MAINTENANCE OF BATTERIES......

GENERAL ASSEMBLY

epenmm—— £ o X4}

ey B X))

THURNERACTUETOR . e
BSOOMASSEMBLIES - e e
ELECTRICAL SECTION....ccriiiiismmmsssssssnsassires

HYDBRAULIG SECTION st i i e i s

wrrnsersannennnd™ 1.0.0

................... -5-1.0.0

SO 1 K

s B 00

S—_ 1 X 1

srrrereneened=13.0.0

6100

R e SR el () [ )

SN, - L 11 R

S— {1 B

cresenneeennn. LAST PAGE



INTRODUCTION —6006 SERIES

Auto Crane products have been engineered to provide safe,
trouble-free, dependable service for many years when these prod-
ucts are properly used and maintained,

To assist you In obtalning the best service from your crane
and to avold untimely fallure of the unit and for the vehicle on
which it Is mounted, the following operating and service Instruc-
tions are herein published, and It Is specifially recommended
that all operating and service personnel consider this manual as
mandatory material for reading and study before operating or
servicing Auto Crane products. It Is highly recommended that
crane owners, equipment managers and supervizors also read this
manual.

Auto Crane has Incorporated several mafety features in the
E005 series for your The material and electrical sys-
temns were designed to minimize weight and en durability.

For your convenlence the ovenll d ns of the £006

series are Iincluded on the Cenenal Dimension Drawing. Rotation
and turning radius are also listed,
Femember that the crane adds weight to the vehicle and may
change the driving and riding characteristics of the vehide on
which k is mounted unless this weight {s properly provided for
with appropriate overload The payload of the vehide Is
also reduced by the amount that the cane welghs, and as the
wehicle Is loaded, care should be exerdised not to overload the
wvehicle, Exercicing care In distributing the payload on the vehicle
will greatly improve the driving and rding characteristics of the
wvehicle. '

The 6005 series cranes are attached directly to your 12 volt
truck electrical system. The power cable and retalning dips are
included with the cane. A typical power cable mounting and
hookup Is shown. The 6006 series Is another highly effident Auto
Crane product. The use of our "B~ actuator maxdmizes your work
capability for the least amperage draw from your truck battery.
The performance of your new crane d on the truck electsi-
cal system. The use of the low malntenance battery Is not recom-
mezided for use on any Auto Crane product. The recommended
alternator and battery that will give the Jongest life with the most
useful duty cycle is a 75 amp. altermator with a 500 cold cranking

rated battery. These specifications should be considered mini-
mum.

Auto Crane Company lssues a limited warranty
certificate with each unit sold. See last page for
wamranty policy.

It has always been Auto Cranc Company policy to handle
warranty claims we rcceive as promptly as possible. If material
workmanship is involved, immediate comrective action is taken
is therefore, understandable that Auto Crang Company can
assume responsibility or liability when our products have ob
ously been abused, mis-used, overloaded or otherwise damag
by Inexperienced persons trying 1o operate the equipment wi
out even reading the manual. The Auto Crane s designed a
bullt to be mafe and efficlent. Auto Crane will not assume respe
sibility or Hability for any unit which has been modified, chan &
or which has unauthorized or unapproved components installe

Auto Crane maintains a strong distributor network and
knowledgeable Customer Service Department. In most cases
equipment problem can be solved through a tcdephone conver
tion with our Customer Service Department. The Customer S
vice Department also has the ability to bring a Jocal distributor
regional sales manager, or a factory serviceman into the solut|
of an equipment problem If necessary. If through no fault of At
Crane Company it is necessary to send an cxperienced factc
gerviceman on a field service call, the rates stated In the Ac
Crane, Distributor’s Flat Rate Manual will apply.

Auto Crane Company’s extensive Research and Developme
Program assures our customers of the best equipment on the m:
ket, and our Engineering Staff, as well as our knowledgeable sa!
people are always avallable to our customers in solving crane m
winch-type application problems. When In doubt<all the 1
Auto Crane factory.

DISTRIBUTOR ASSISTANCE:

Should you require any assistance not given In this manu
we recommend that you consult your nearest Auto Crane Distr
utor. Our distributors are stocked with authorized replacemu
parts and a service department that can solve almost any need

repair,

NOTE: THIS MANUAL SHOULD REMAIN WITH The
CRANE AT ALL TIMES.

The material herein does not imply to cover all maintenan
instructions, operations, or variations pertinent to every possil
situation. If additional information Is required, please refer to t
Auto Crane Company at the following telephone number: 91!
438-2760. The Information contained in the manual was in efi
at the time of printing. Auto Crane Company reserves the right
update this material at any ime without prior notice or oblig
tion

1-1.0.0



INTRODUCTION —£6006 SERIES

Auto Crane products have been engineered to provide sale,
trouble-free, dependable service for many years when these prod-
ucts are properly used and maintained.

To assist you in obtalning the best service from your crane
and to avold untimely failure of the unit and for the vehicle on
which It Is mounted, the following operating and service instruc-
tions are hereln published, and It Is specifically recommended
that all o ting and service personnel conslder this manual as
mandatory material for reading and study before openating or
servicing Auto Crane products. It Is highly recommended that

crane owness, equipment managers and supervisors also read this
manual >

Auto Crane has Incorporated several safety features in the
6006 series for your protection. The material and electrical sys
tems were designed to minlmize welght and lengthen durabillity.

For convenlence the ovenll dimensions of the £006

series are Included on the Cenenl Dimension Drawing. Retation
and turning radius are also lsted,
Remember that the crane adds weight to the vehicle and may
change the driving and riding characteristics. of the wehicle on
which it is mounted unless this weight Is properly provided for
with appropriate overload springs. The payload of the vehide is
also reduced by the amount that the cane weighs, and as the
wehicle Is loaded, care should be exercised not o overload the
wehicle. Exercising care In distributing the payload on the vehicle
will greatly improve the driving and riding characteristics of the
vehicle,

The 6005 scries cranes are attached direcily to your 12 volt
truck electrical system. The power cable and retalning elips are
included with the cane. A typical power cable mounting and
hoolarp is shown. The £006 series Is another highly efficient Auto
Crane product. The use of our "B° actuator maximizes your work
capability for the least ampenage draw from your truck battery,
The performance of your new crane depends on the truck electri-
@l system. The use of the low maintenance battery is not recom-
merided for use on any Auto Crane product. The recommended
alt=rnator and battery that will give the Jongest life with the most
useful duty cycle Is 2 75 amp. alternator with a 500 cold cranking
rated battery. These specifications should be considered mini-
mum.,

Auto Crane Company Issues a imited warranty
certificate with ezch unit sold. See last page for

wamanty policy.

It has always been Auto Cranc Company palicy to handle
warmanty clalms we receive as promptly as possible. If material
workmanship is involved, Immediate corrective action Is taken
is therefore, understandable that Auto Crane Company canr
assume responsibility or liability when our products have ob
ously been abused, mis-used, overloaded or otherwize damag
by Inexperienced persons trying to operate the equipment wi
out even reading the manual. The Aute Crane s designed a
bullt to be safe and efficdent. Auto Crane will not assume respo
sibility or Eability for any unit which has been modified, chang
or which has unauthorized or unapproved components installe

Auto Crane maintains a strong distributor network and
knowledgeable Customer Service L. In most cases
equipment problem can be solved through a telephone conven
tion with our Customer Service Department. The Customer S
vice Department also has the ability o bring a Jocal distributoy
regional sales mansger, or a factory serviceman Into the solutl
of an equipment problem if necessary. If through no fault of Ar
Crane Company It Is necessary to send an factc
serviceman on a field service call, the rates stated [n the Av
Crane, Distributor’s Flat Rate Manual will apply.

Auto Crane Company’s extensive Research and Developmu
Program assurcs our customers of the best equipment on the mu
ket, and our Engineering Staff, as well as our knowledgeable ga!
people are always avallable to our customers in solving cane n:
winch-type application problems. When in doubt-call the
Auto Crane factory.

DISTRIBEUTOR ASSISTANCE:

Should you require any assistance not given In this manu
we recommend that you consult your nearest Auto Crane Diste
utor. Our distributors are stocked with authorized replacemi
parts and a service department that ean salve almost any need

repalr.

NOTE: THIS MANUAL SHOULD REMAIN WITH The
CHANE AT ALL TIMES,

The muaterial herein does not Imply to cover all malntenan
instructions, operations, or variations pertinent to every possil
sinuation. If additional Information Is , please refer ot
Auto Crane Company at the following telephone number: 91i
438-2760. The Information contained in the manual was in effi
at the time of printing. Auto Crane Company reserves the right
update this material at any time without prior notice or oblig
tlon

1-1.0.0



b e a1 L e .l_-va-!.l.-h.:.-l-_.-h"“ﬂ.-ﬂr_vhh_clﬁi.u AE3¥ L 1N
O BRI A A0 R e i e |
m BIOS =My _ u— it 0 mia e wld e f
itk i T tmemvud | Wi itrm T hacd Ell?ltal_bﬂ.r“m
| AT i el BV L O THOUH 3av3
378VD ANILLVE NOLLY T TVLSHI ST B 1 Badmie Ae3iive
prjue -1 il R
N AE R @ Y i e i L W e
e ) VY WL - 3 0 ) S HEIHEND
ANVAIWOD FNVHD OLnY I S e sarmd
AWEM BEYE B0 LRIV AL FER'ON LN
lsldre 30 |  ceiwri  JLafmii E ]
N v Irvhd
BIEEYHD ._1._\...1\...__....\“\.\.
"“INTHY BISEVHI OL (L)
HOLOW WOHd ONNDHD AIAHISEY

318vD O OHIHENE
olYINSHI OF-88 "ON

¢

HILHYLE

WO ML
LIKN IKVED moud m*...__.__n

d7EvI Ab3Liva

ATBHISEY 3@V
AYILLYA TTPOOR'ON

QIONTIOS WAL
A¥d JALLISOd

1INOVHE BHUNNOW SHL HONOHHL
Q3HSIdWOIY ATIVNASN Sl SIHL FWVHL SISSYHD
3HL Ol O3aNNOHD 28 INOHS SNVHD 3HL FHVHD
LV HIMOd WNWIXYN NIVLBO OL H3JHO NI 3nvdd
SISSVHO 3HL Ol 3HNIDN3 SHL WOoHd 3718YD dNNOHD
IVHOLLIQOY WY aadv OL AHVSS30O3N 38 AWK
1l 3NI2N3 FHL Ol d3ONNCHD S1 AHILLVYE 3HL dI

‘HIALHOLWL aNv
LAN 30V1d3d "378V2 HaMOd SNVHD TIVLSNI 'LSOd o SEalEL Hid AING 5003
._dz_-.._mw._..hmwtdmﬂhﬂzwgﬂmZQH-.—ZN____.GEmE.ﬂ szu.ﬂcmhmﬂn_nbmiﬂ.uu ‘HOLLOSNNGO CJ3ML

mnisanj‘wmm
"3 TIVLSHI 318V HLIM G3HSINENL TYNIWHIL (S5VAVE BVIE INIASE4 B1) 350 310N

VHIX3 aNy Y40 1nD 38 NVD 3789v0 3HL slsix3 HI Huu,__.__: nﬂ%n:wﬂ, kuuch

378V SNIdHNS d1 "H3ovid NI AT3HND3S 318V ¢

@I0H OL SdI10 3WVHL 868 'ON 3HL TIVASNI 's3903 bk e PR

dHYHS GIOAY ‘03lo3lodHd 38 7ML LVHL Os :

F7GVO ZLVOO0T 'NOWLOINNOD AHILILYE AQIONII0S

H3LHVLS OL 3WVHd SISSYHD 3QISNI 3718W3 Knd %

"ONNS DHIHSNE L4 T 1105 3718Y2 AHNogY
Idvl IVOIHLOI1I dYHM NMOHS SV '318VD
NO Q3HSINHNA SI HOIHM DHNIHSNG ONV ‘318v2
TIVLSHI 'HOOT4 HI 310H HILIWvIG eHCl THa ‘i

lo

-t._”_.-
e Oy i KACHE B00F143H)

Qeit | 2iva | LR ETEAT] Wil O JeAi B
PeREA T [+ ] e R g




WIRE LINE LUBRICATION

Lubrication of the wire line serves two important purposcs:

(1) helps to prevent commosion; {2) lubricates the cable strands to
reduce wear due to flexing and abrasion caused by contact with
the sheaves, rollers, and cable on the drum.

I'REPARATION:

Remowve rust and foreign matter with a wire brush and wipe
clean. Be sure cable is dry.

APPLICATION:

Two methods are illustrated in figures 1 and 2. A light weight
motor ofl may be used, as In figure 1; or a heavier lubricant such
as grease gun lubricant, as in figure 2.

Ilustrated in figure 1 is one easy and elfective method of apply-
ing lubrication. Dip the brush Into the lubricant and apply. In
some cases a rag or piece of sheepskin Is dipped In the lubricant
and used toswab the lubricant on to the rope.

Another simple methed Is shown in figure 2. Leather gloves are
preferred to canvas because of greater protection and less pene-
tration of the grease.

Fig. 1

Fig. 2

"LIFE OF WIRE LINE"

So many variable factors can cause the deterioration of wire line
cable that it is not possible to determine a definite life expectancy.
L]

Some of these factors ane=:
1. Load being handled.
2. Cormosive conditions.

3. Maintenance of the unit,
a. Keep the sheaves turning freely.

b. Maintain tension of cable to insure proper spooling.
c. Lubricate line (See abave).
d. Avoid kinks in able

&. Avoid abrasive action and contact with sharp comers.

4. Frequency of use.

Auto Crane 5004 and 6006 Series use 1/47 and 57167 diameter
x 19) aircraft cable. It Is recommended when 2000 pound lo:
are excesded to use a two part line with a traveling block an
cross sheave,

1/4" diameter cable has a minimum breaking strength of 7
pounds.

5716 diameter cable has minimum breaking strength of 9¢
pounds.

Keeping the above factor of safety in mind and knowing t.'I-_m ki
of bads that will be handled, the user can determine by inspe
tion of the cable as to when it should be replaced.

Items to look for while inspecting the cables are:

1. Broken strinds
- Kinks and flattened sections.
i Corrosion and abrasion.

1-3.0.0



MAINTENANCE OF BATTERIES

Datteries furnished with Auto Crane units for 24-volt or 12-24-
voll operation, are required by law to be shipped without elec-
trolyte. Be sure the electrolyte has been added before operating
the unit.

Maintenance of Auto Crane unit batteries differs very little from
the generally prescribed maintenance of any lead acid battery. All

batteries must be kept properly charged; they must be kept prop-
erly filled with water; and they must be kept relatively clean.

Many things affect the proper charge to a baitery, such as regu-
lator settings, the proper tightness of belts on the alternator or
generator, and good, clean connections of all cables and wires at
the battery, regulator, starting motor, alternator or generator, and
- most important — the ground connections. See Cable Instruc-
tions.

Keeping the battery as fully charged as possible without over-
charging is of extreme importance, especially when vehicles are
left owtside for extended periods of time in extremely cold cli-
mates, A battery can freeze; freezing points for various specific
gravities of acid are as follows:

Specific Cravity Freezing Temperature
{Corrected 1o BI°F) Degreeaa B

1280 -90°F

1250 -62'F

1200 -16"F

1150 S'F

1100 19*F

From the above, it is apparent that a half-charged battery {about
1200 specific gravity) cannot stand for any length of time at -
20°F or it will freeze.

The main reason for keeping the battery as fully charged as pos-
sible without overcharging, of course, is 1o assure that power is
available even though the vehicle has been standing for some
time.

The battery should be properly filled with water at all times. If
the electrolyte level is allowed to fall below the top of the plates,
the results become threefold: 1, the exposed portion of the plate
will become sulfated; 2, the portion of the plate exposed s not
usable; and 3, that portion of the add remaining becomes more
concentrated and may cause more rapid deterioration of the
remaining parts of the battery.

The bantery should be kept clean. Batteries filled with acd and
which are not In use self-discharge to a limited degree because of
the nature of the materials within the battery; but if dirt is
allowed to collect on the top of the battery, and this dirt absorbs
moisture, an electrical path can be set up between the various ter-
minals of the battery of the ground. Once such a path has been
established, the self-discharge of the battery Is considerably accel-
erated. This also accelerates corrosion of the battery cables at the
terminals.

Periedic Malntenance Iz Neaded,

A definite program of periodic maintenance of all batteries
should be conducted on a regular basis. Periodic maintenance

includes checking belts for tightness on the charging equip:
checking battery electrolyte levels, checking cables for good
nections, and cleaning where corrosion is apparent. When ¢
sion is cleaned off, the cable terminals and battery term
should be coated with a light coating of petroleum jelly b
they are replaced. When terminals are cleaned the top of th
tery should be cleaned 'I:\‘il.hl. mild solution of soda water.

If the condition of the baltery is in question, it shoul
removed from the vehicle, taken to the shap, and allowed to)
room temperature. It should then be recha rged until specific ;
ity readings are unchanged over three readings taken at one
intervals. If the specific gravity readings are fairly uniforr
battery should be checked with a high rate tester in accor
with Instructions on the tester. A load test is the best test on
make on a battery.

If, after charging, it Is noted that the spedific gravity readi
one cell is 30 points less than any of the other cells, it ms
assumed that that cell is bad and that the battery shoul
replaced. If all cells are uniform but not up to full charge, t

rate of charge should be attempted for an extended peric
time. This usually will recover a badly sulfated battery.

If it necessary to replace a battery, and a dry charge bajte
used, the following procedure applies:

1.Fill the battery with electrolyte of the proper spedific gravit;

2. Place the battery on charge in accordance with instructions
given by the manufacturer,

It is essential that the second step above be followed to &
that the battery going on the vehicle is fully charged.

It is also very important that the battery hold-downs be che
pesiodically to assure that the batteries are properly position
avoid vibration problems, breakage of cables, or terminal b
age. Care must be taken to avoid cracking or breaking conta
or covers by tightening hold-down fixtures excessively, yet
must not be so loose that breakage results from a 100 loose
down.

Low maintenance batteries (such as the Delco “Freedom
tery”) should not be used on Auto Cranes or trucks equi;
with Auto Cranes. These batteries are not designed for "deep’
charge.

MINIMUM VOLTAGE AT CRANE BATTERY -13.2V.

Check to make sure of ground between truck engine and fr
Manufacturers sometimes leave this off and ground only to ¢
truck, which fs mounted on rubber pads and does not cond

good ground.

1f bodies or beds are to be mounted on wooden strips (alon,
of frame), a ground strap must be routed from frame (truc

the body (across the wooden strips). All of the above Is Impo
- to assure good ground for the charging system of tho unit, a3

as proper installation of the Tweco bracket.

To keep your charging systems working correctly, do not )
start other equipment off of battery unit.

3-1.0.0



‘02 INVYHI OLNY 40 ALY340Hd 3HL §1 LNIHd SIHL

"S1S3UILNI UIFHL OL TVLINIW ASSY LX3N

T 40T L33HS N U130 UINNYW ANY NI 0350 38 LON 1SN ONV
g |001= MV 1V ~ ]
NOISIAZY 'ON oNiMvEa ] 3zIS 37V 31v0
AQ "ON3
- 9009 - 006 .
[ JHVYHD NOILY2IYENT 3Liva
ILIL .
SLP6'LTE-BI6 ¢+ AYMSS3UdX3 MOBHY N3XOHB 0926 A8 O AHD
SPLPL YWOHYINO ‘vSINL » BYSSY X08 '0'd .LN wﬂ_.,%._.{a
ANVAINOD IANVHD OLNV [s==uagy

TLEL -5 VhA ISNV B3d 3UY =
IAOBY NMOHS LON SIONVHIT0L ]
“ONIMVYO

S1HL 37¥DS LON 0Q 'S3503
dHVHS ONY SYUNE 1TV 3IA0W3H
010" 3 XXX' | 81/ 5 IVNOILOVHS
op" T XX ZIL 5 S31ONY
'031410348

35IMEIHLO 553NN S30NYEI0L
'SIHONI NI 3HV SNOISN3IWIO
77V 03.L0ON 3SIMEEIHLO 553NN

IVIHILVYW 40 1810

ALILNYND

NOILdIHDS3a 'ON LYV

s/alwall

‘paJinbas
agn] oN 'adA) pajeas :SONIYY3IB H3TI0H 3AV3HS'S
-JUR2LIQN] SISSEYD BS() *PajqLUasses|p ssajun paJjnbas aqn| oN
"Adoyoe 1v paxoRd iSONIHY3E ¥37104 H3dvL 77IN0 '
‘paJinbaJ agn|

ON ‘3jll Joj Pajeas SONIHY3E 17vE LIVHS WNHO'E
“ueajqn| $isseYd a5 sARP

g1 Asaaa unb eseslb M 5350135 € TLNIOJ 3DNIH WOOE 2
(0608 "d'3) #qn| Jeab einsseld eWanxa asn "paieajpy]

sjujod 3@ [aA3] |10 URILIEY SISWD HY3D HOLWNLIY 'L

Q.dd¥ | 31V0 NOILdI¥2530

°il

SNOISIASH

OHD

d.10n0



- -
AMIAITEY hOen
i 109 14 040 a¥ €04
ARSAL 000 * SWAIEEY WeINID o] SRR e ChiliOn N0w0L
—_— ——— — i ' "
Lt ._.-1&_“:. -k 4 v
Tﬁ.\; NP ke s Sttt
ANUdredD SHUud alm) 1 PPl ey =
Pion i o b it - [ eevemesn .ﬂ 1] "
ol T = Tel=ivl 1 1

BE/E _B
SUWAILLY @

.._nn- ki L e @ E

-
-----

*i38 "HILlKE
THILT & w1 af0- LIk TRINSE | COLitD

R0 4M L0 8 By GH KJH B [
AVIMIEEY LHVOHDY | E3004Y

O e O e B 51 bl
AlwlA
= 1
e s i ¥ "
i s
LR e,
HI- S . s P
" .
8/"""'. e

" Qalmi Liwoved " IAIME | COGROT % —
AT LEM I L 13 W Bn@\ql
T T ENTT N =11 3
\ E0 4300w wje Tyne | BOACI0 TiiJer]
A3 W1 W] MY | OOZOZ0 | 1 jeE
FE3H T E W DH NgH Mauag | 00G6ne []
FALS " s .dnﬂ. "
R PEL] [ TTIT3 " “TAYIHE 133603
yiu ) COPOIG (1. o LAEAMEEY
LmIEEY _Javw [T [ g 16 000e)
ANNa LEICH | oos0or Zv
ikn peibn i Jovina [ g i —
NV 0 | (5] ) 05" ] moog | 13 or [FEES] 11
PP NY LR il KL W)EPED LA R JURETEA | DOELDO
T LD FYLTMT Jiy | ST Wik wE e R Chriid
[ vuoiien T 1) w26 mooe 1 it FNTI_L§ O KN MO Ghie |
WOILY TITAEN] THIvS ANILLYS | LEPCOW £l Wi e [ J)RE Dhiggw] JJ5 DIy | DOWE0D | &

WEvaNson WL | DoIEED
ATy X34 MBI | CC4RID
CETEITIEN ]

[ Wisot owymn wvan | Seiog
By I X IR LT

4 FFRENT A IIi]
Fid rutﬁg%

13 [udavat i O B~ ') Lo, 1]

| =los| pid =] 2 ||| =] =f=|=|=|=
-
Eal

Wil T [ . Qg | Do9sor

PN R T T ) [1] WIREYANI0Y By | GOLEND
[T T rog gick [ BIYIE HINR OH Oy Ji 3l LT
LimC I it WlADD AWl IVE TO9e0A

CHIMYIE | Cosbor |k | AWIM]EEY VJmvd | SIFLP

ek Denniv 16 w07 Sulaf Coeg | v |5 [ I T G
WGiE A1d kR R E R | 0w | £ w2 ATERIEEY WlwunL J0E01E
wINaL L XoNOE W | OOREOD | (G ATEAIEEY_WOLYRIIY Maannam ]
nhe] mood | ookoar | 1L EE SAR1EEY J5ve [I13
Bhiwrad | eowel | E 1L TWLEXITd | TORREE
TP F=AL] ETTFEET CEITTE (LT L= Lkl Lad




WWERIEEY WO
Y daol av fu0e

LaemdiEy
mOOd Tl el

] = n-!ll-
] :[t'?
s/
6]

&
90
Eﬂ
1
2

i
E
e
-
L |
ey
{3
B

HEE
L
'
T

S
=
®

Wl RAEAELY -
FOCD 106 L= @

gl =
3955683

wivee | _sgeeog [ Tof
W lWvy EAGE jurleig | ooeeas | [ai]
[ o T A TR R i T [
L&, N E Il o | 4
R4 Sramveav o ._ﬁm.rlﬁha 3]
¥ RE WMDY OWNrD W¥ID | (OLEoL | ) |
(2O BNyivD | KW g J_ W0 LR LY
r L JL T F =] 1
Wit jied mosd | BOIEE A = 2 i . .me_.mu LRE
ww T Thv dwd | Gookt 13 Twd3wah §71 LA SNOI-wh | COESIE | 9 | 00
TR 3 Tjeeg |_ooveor |t (o)
(L e WAL [0 r“ wamivensol Wy | coieio To e
] : (] a6 bGre G O R EE Ny | GT00 ]
0] 3 i = ey Quwii | [T17 ﬂ
GuYId | Cosoar | v % ATERIEEY TNy ey Ty
|_oouio L 16 _D0750¢ L1
XL A2 P EWIE w DI Al Pl ¥
w1yt sen | GoieS THTE 2000
Eﬂ ﬂ ES- um m : Corry

[
i oot ———



el ol | PR =3 1A [T
- AEBRURE L™ bl -
Lol -y — R R E EAIEEY
II..I.— I_UI-J..-— m.__ i<m s -I-‘-ll-””-‘”.lu-nmm.r L1 14 0G0 LY -;H.rﬂﬁ;
'
ik = 9009 * SNAIEET TaINID o] -
e E—— s S - LX)
1 — R -
ANUNOD SNVED LMY oy p e Rt
Ho b —_—
Sl oy 2 I = Te=]

e 1 R 6 B P

lad A T wlenvs | oofg

: ATFMIEEY IWVONDS ] ¥
T ARF T - ITT T
FRTTEMET ook [ g

Wi nigE wWiHiva | 003010
PR - TR TR

RO BT W m s W0tam | &
[P S TEIT] [TTI

S— b T R LI
oMY= YIidvay L P
[ PN L S TR T TN
FRECE S TN GU S TN N T woi LiGrIECy o
LN AT R T I e | » Tk mOod 33 o o "
4 Wi MINDE | DOFI00 | v |iv AL @
43 Bt WL wiiva | oos0zo | 9 | e @
X P ¥V S I ) M T MR RV T AR TN AT s
] Vel BR B M) EAGE JHRERT | QO4E0D |}
A0 elin ATEHL [ AN T VT t_n_mh [T LY Do3g L0 .“m..
T5EY Jawed | o [ A ! EH 0A200 | B |41
IWILIT Iﬂ.m.ﬁ m_nﬁ ARV =NF I v, ip Mn-._oo [HE]
WiHLvMmwa0) /L | OO2220 | w %6 MISOT 0D V3G | ReREet %
INs T3 gW 5L Coaiig | v [rl BT N N R L=F1 T
W) BRI BN BHESL o0 | F [TE WL By oodigo | Sl gl
[T b C¥TFETL N I T T T T 1) HE
CoCEER I B | IE Iwlavdt Evl gl 3m 02w ooeey [ m i
$000T = g | ooeoe | § _w_
[T [T WIHEVANIOT By | COleio | @
4L i3] mlydf eove ey LA NTE Ry | ogion |8 [ @
HWILeE L gvd Elik It A (FI0H | ooes0w [
BHINYIE | 0000w | b |5 Quyno Ay 1)y |_ooutoy ¥
Thiw GRinIvide X070 Duiet St _| v | ¢ AGRITEY Jkvd | SO 3
= WIGAE AJN ¥ E W1 T A wioiol | Z |r2 ARG Y WIkEN) | FOTEIE [
T BT 0L [ 1A ERLT] AMERILEY WOEwNLIY 00000 | L | €
__ Rhw] Ol [ = R Y] AWnrsiy vl ocoeeid [0 | 7
|ATE) S DMTNYIE OO 13 it s | fowied 1o [
B | i ) [T D eCH | w36 10 O pawd |uyo] oo [




Sevp =Rl ———
L

2007 ATWOWISSY JEVE

e
j——— —m——
e e s

T G VD P Ra sl s wie B | o e e
AHYINOD IHYYD QLAY |~ = =" jeoen

F1BANG Yo lE QR 11007 agidiak
S 3G I8 T wve DRI 0E0 M)

TE CNYLIFy ST
40 51515800 Lix uw._._n.u.unaun_h?

MIEITAYICADRE B R il
&g ok

L B T T T
L) AREY TWAEDO D4

g
B
o WP

—hATASREe

L e T T

| i L i




MAINTENANCE OF BASE ASSEMBLY MODEL 6006 SERIES

The features incorporated in the Model 6006 Scrics base per-
mits the increased rating of the unit. Some of these features are:
The heavier pedestal quill (Item 1) which permits the maximum
spread between the bearings. The double ring gears (Item 3) pro-
vide for rolating the boom with heavier loads. An added feature is
the floating gear plate (Ttem 4) which provides perfect alignment of
the ring gears with the turn drive pinion. The gear plate is mount-
cd on & resilient bushings (Item 17). The bushings absorb shock
loading on the gear teeth and provide a cushioned start and stop of
the swinging boom.

1. FREFARATION FOR DISASSEMBLY:

To disassemble the bace, some preparation must be made:
Disconnect the coupling (21) from the power source, remove
turn actuator, remove unit batter. Remove crane from its
mounting by removing four hold-down bolts (7) and lift the
crane vertically to clear the swivel assembly (20), One
method is to block up under the boom near the hinge point
and tilt the unit over on the bottom to a horizontal position.
Remove lower gear guard (B) by removing seven sell-tapping
screws (ltem 11). Next (4) 5/8 N.C2L 1 1/2 capsaews (ltem
25, cross sectional view) should be installed and pulled down
tight. These capscrews will hold the compression on the
shoulders of bushing (17) and hold the gear plate in proper
relation until reinstalled.

2. REMOVE SWIVEL ASS5EMBLY:
Remeve nut (18). Swivel bracket (20). Remove stud bolts (19)
to avoid damage to studs.

3. REMOVE BEARING NUT:
One tongue of lockwasher (14) is bent into one of the key
slots in the nut (15). Bend Tongue out of key slot using screw-
driver or drive bar. Remove nut using spanner wrench or
drive bar. e

The base (16) is now held to the quill by the cone of bearing
{12). Remove base from quill suing puller or drive bar, Cone
bearing (12) will come off with base. Thrust ring () can now
be removed.

4. CEAR REMOVAL:
11 the base was removed in order to replace the gear rings (3),
no further disassembly need be done. The gears have been
heated and installed on the gear plate (4) and then tackweld-
od in place.

Remove tackwelds with a chisel or cutting torch. A grinder
could aleo be used. The gears can be cut with a cutting torch
holding the torch at a tangent to the gears.

5. GEARINSTALLATION:

Check to be sure all burrs have been removed from the gear
mounting surface of the gear plate. Since the gear is laminat-

5-5.0.0

nated, consisting of two gear rings, the installation procedure i
as follows:

Heat one ring with a torch or in an oven to around 500°F usin

heavy gloves and install the first ring down against shoulder o
gear plate. Allow to cool. Heat second ring.

(NOTE: It is important that the gear rings be evenly heate
around the total circumference. Install top ring dawn again:
lowerringa.

It is important that the gear tecth are in alignment. This aligr
ment can be accomplished by using a blunt chisel which has

point slightly thicker than the pinion teeth. Drive the chix
Lightly between the teeth of the two gear rings at different point
around the gears while the upper ring cools. Continue checkin
and aligning teeth until the gear shrinks securcly onto the ges
plate. Tackweld each ring to the gear plate in at lcast four place:

MNOTE: Unless the customer has the facilities to install th
gear rings as outlined above, it is recommended that he ordi
the gear plate with the gear rings faclory installed. If the use
gear and plate assembly is retumed, an exchange price adjus'
ment will be made.

BEARING REMOVAL:

If the base is being disassembled in order to replace the pedest
assembly (Item 1), the bearing cone (item 5) should be remove
from the pedestal quill. This can be done by using a pry bar.
the bearings are to be replaced, the cone (3) should be remove
as well as the bearing cups (Item 6). The cups can be remove
by using a drive bar through the open ends of the base.

REASSEMBLE, BEARING INSTALLATION:

To install bearing cone (5) heat to around 200°F. Be sure th
bearing cup is installed up against upper shoulder. Install bea:
ing cups (6) in base; be sure they are all of the way in, up again:
the shoulders in the base. Lubricate upper cone (5) with greas
gun grease, filling spaces between rollers. Install base o
pedestal quill. Lubricate and install lower cone (12). Insta
grease shield (13), lock washer (14) and nut (13). Tighten nut (1£
until it requires considerable effort to rotate the base on th

quill.

Bend one of the tongues on lock washer (14) into one of the slot
of the nut (15). Install swivel connection. The unit can now t
raized and hold-down bolts (7) installed. Reinstall tum actuator

WHEN ORDERING PARTS BE SURE TO SPECIFY MODE
AND SERIAL NUMBER.

12/



il § AW

— == 1516 TLNI WIHL OL IWINIA

s e _ LHDIIM 1WL30 VI LMY NI G1EN 34 LON LS GHY ASSY LXIN
— — - E H -“M mm o Ll E

— 1090 -MY — g ~ ] CihE ¥ KL ISHY Wid 3NV

M1 A I on unmven | aniE v 3iwa}  TADOY HMOIE LOM SISMYWI10L

DMLY

48 QM1 SIHL 37735 LOH 00 310403

Q23IML-A18W3ssSY 35vE JUYHE ONY SWENE TTV IADWIW

1iv¥8) puo' 5 Maxt | midF IWHOILOYEE

i oF F XX L1 T ETI0NY

SUPELLBAIE ¢ AFMESIUAN ) MOMNY MIACEE ORCE A8 O uHT DAIOIS

Srird wnOHY1a0 YSINL & BrESy K08 04 A EEf e | aswuanio sawn siokve 0L

ANVAINOD SNVHOD OLNY _ [Fumap] suci sy sioiioni

Anmavio] 1Y Q310N 35IMEIHLO SS3TNN

IVIHALYA 40 L5 ALLLNYAD
NOILINDSIT |  cowiwve  [salwan | |

"LNH HONOL OL a3lsnravayd 38 L1sni

HOY3 'Hv3M A3HL SV "ONNOHO
H3d0Hd FAYH oL (TNd NO) NN 40
WOLL08 HINOL lsnW S1708

3S3HL

Y3IMOT-"HY8 023L

"AYILLYE 3INVHD JO
ONIDHVHD H0d4 LNVLHOLWI AH3A
S ANYHD 40 3sva @ SISSVYHD

¥InHLl N33ML13E8 ANNOHD H3dOud

;310N

oov.va;/
[

—

/ HOLOINNOD 13AIMS

i8) :

LB/10I=1N0~1N2 dAL
AQ08 3JIAY3S

i €1L209
- B WER th__ &

i Ty 5 T 3= L

L / i =

-fu-
|
HYITIWIS TTIND $00S " NMOHS 9009
H3ddn-"»ua SH.___.__.W\ HOLIINNOD
| h 00S+0E ¢ 13AIMS
Oadv | 34va | HOIL4IE2530 (T§) |0LE09
SHOISIAE oHD

"ON HSINId 'OM IWNLYI




AUTO CRANE

“"Model "B" Actuator

() Bl gmaft
PR T T I {lf‘:twwv

TibdslEr BEARINE -n

il DuT R3] I_El"i“ﬂ-
(3} wiron

S M@
e
AT
MODEL "B" ACTUATOR
Designed and Manufactured by AUTO CRANE for the most 5. The secondary gear is mounted on the output shaft (5-a) and
efficient operation. completes the Helicon R gear train which provides the most
efficient reduction. Ratios of 514 to 1, or 1028 to 1 overall
OUTSTANDING FEATURES reductions are available. (2 163 to 1 high speed reduction is
also available using a secondary worm and gear)
1. The motor:is the source of power. It is a universal type,

reversible motor, available in up to 24-volt direct current. The
direct current motor will develop 3/4 H.P. on 12-volt direct
current at 5000 RPM (8000 RPM no load speed), or I-1/2HE
on 24-volt direct current at 10,500 RPM (16,000 RP'M no load
speed).

The primary gear pinion (1-a) Is integral with the armature
shaft. The armature shaft is mounted on two ball bearings (1-
b). The motor is cooled by a fan (1<) which is mounted on

the armature shak, providing forced air cooling through the
motor housing.

The primary gear is mounted on the secondary pinion shafi.
The secondary pinion is integral with the shaft.

The secondary pinion shaft is mounted between two Timken
tapered roller bearings. :

[

When mounted on the crane structure, outboard ball bear-
ings (sealed for life) support the 1-1/4" diameter output shaft
{5-a).

The gear train is mounted within an aluminum alloy case.
The gears are totally enclosed and are ol bath lubricated.
The motor (1) mounts directly to the gear case.

The secondary pinion shaft (3) extends through the gear
housing and provides for attachment of the incrtia and load
holding brake (B). The springs (8-a) applies the brake band
at all times except when the motor Is energized. When the
motor is energized, the solenoid (8-b) is als0 energized and
will release the brake. Since the motor is reversible, the load
is controlled during raising or lowering under power. When
the motor and solenoid are de-energized, the brake will hold
the Joad until the motor and solenoid are again encrgized.

Refer to Dwg. AW-008 for maintcnance instructions for the
molor brushes,



CET e = | : ]

0000C-MY

=)
W8, 100 |
AEWISSY HDLWALDY
I Wil PRl W | i i
AMYINOD INYED OLNY

BT ONY B SWALI 40 L4553
HOd 10800C 'ON IHYd 38N 2

'6C ONY 6 SHALI 40 1145534
HOd FOB00E 'ON 1HVd 350 'L
S310H

-
£k
=
o
2

iR

-F'J.u-.

]
b B PR

=
ey
e

'035N DNIIE HOLOW NO DNION343a
Q3033N 38 AWV §19500 MIHOS .
ETGI

[T | L] o s |

| € i ¥ i g : 9 H L | 8

ERAOND



TR —

ACTUATOR ASSEMBLY MODEL "B"

AW-300002
ITEM aTy. PART NO, DESCRIPTION
1 1 300105 MOTOR 24 VDC
2 1 300205 PRIMARY GEAR
3 1 300308 SHAFT
4 1 300405 SECONDARY GEAR
5 1 300503 GEAR CASE
(5 1 300601 COVER
7 1 300706 GASKET, SET
B 1 300801 BEARING, CARRIER
9 1 300503 BEARING, CARRIER
10 1 301706 SEAL-OUTPUT SHAFT
11 (REF.) HOUSING
12 1 301806 SEAL, SECONDARY SHAFT
13 1 301906 SHIM SET
14 1 302008 SHIMSET
15 1 302101 BEARING, CONE
16 1 302201 BEARING, CONE
“417 5 005610 CAPSCREW 1/4 - 20 X 3/4 SOC. HD.
18 8 020200 LOCKWASHER, 1/4
19 2 008601 CAPSCREW 3/8 - 16 X 7/8 HX. HD.
20 6 020601 5/16 LOCKWASHER
21 4 008701 38 -16 X 1 SCREW
2 4 021402 LOCKWASHER 2/8 SHAKEPROOF
23 1 040406 #404 WOODRUFF KEY
24 1 OE0E00 #606 WOODRUFF KEY (3/16 X 3/4)
25 1 060601 #E WOODRUFF KEY (38 X 1 1/4)
2 3 000209 1/4 PIPE PLUG, SOC. HD.
27 1 302406 VENT, FITTING
28 1 302500 SEAL
29 1 307201 CHANNEL .
a0 20QT. REF. MOEBIL OIL # 46 SAE 90
31 1 307701 BRAKE HUB ASSEMBLY
32 6 007811 5/16-18 X 1 GR.5 CAPSCREW
33 2 021100 3/8 LOCKWASHER
34 1 301006 SHAFT, OUTPUT
a5 1 400600 RETAINING RING (RST-125)
3B 4 005903 1/4 - 20 X 7/8 GR.5 CAPSCREW -
7 1 800320-003  1/4 X 1/4 X 1 15/16 KEYSTOCK (REF.)
a8 1 302102 BEARING CUP
39 1 302202 BEARING CUP
0 1 000210 BUSHING, PIPE

5-8.1.1




MAINTENANCE OF HOIST ACTUATOR AND BOOM ACTUATOR

7. GEAR ADJUSTMENT

The gear adjustment should be checked if new bearings {15 and
16) or new gears (2.3 ord) are installed. Proceed as follows:

This actuator is used with cable drums. It is used as the load
hoist 2nd boom hoist on the 5004 and 6006 Series units. Tt is also
usedd on the 2403 Scries units.

1. ACTUATOI REMOVAL
The actuator is attached to the base or pedestal by 3/8" NC x
3/4 long bolts (Item 19). A typical hoist drum installation is
shown in the cross-sectional view. Alfter capscrews (1) have
been removed and electrical wires disconnected from the
motar, the actuator and output shaft can be moved to the
lefe. The key (37) will remain in the drum. On pedestal
mounted units as shown, spacer rings are located on the
shaft between the dnom and support bearings, also betwesn
the gear case and the bearing,.

2 OILREMOVAL
The next operation will be to drain the oil from the gear case.
This can be accomplished by removing one of the plugs
{Item 25) located on the bottom side of the case.

3. MOTORREMOVAL
Remove 4 socket head capserews (Item 17) using the 3/16
long handle Allen wrench fumnished with the unit for this
purpose. The motor can now be lifted away from the gear
case. The "0 ring (Item 28) serves as an oil seal between the
motorpilot and the gear case. Be sure that this "0 ring is in
the recess of the gear case before reinstalling the motor.

4 COVER AND GEAR REMOVAL

Remove six capscrews (ltem 32); remove cover (6) and shim
set (7). CAUTION: Do nol damage or destroy shim sel).
Drive the drum shaft (34) to the left, using block of wood
{Avoid damage to the shaft). The gear (4) will come out of
the large opening as the shaft is driven out. Remove gear
from shaft. Woodruff key (25) and retaining ring (35) will
remain with shaft.

5. FIUMARIY GEAR AND SECONDARY PINION SHAFT
REMOVAL
Remove brake kit (See brake kit instructions.) Remove screw
(1) from brake hub. Pull brake hub, remove key (23).
Remove 4 capscrews (ltem 36) which hold brake channel and
bearing carrier (8) to case. Remove Item (8). CAUTION: The
shim sets (13 and 14) consist of the correct thickness for
bearing and primary gear adjustment on each individual
fear caze. Remove seal (12), Remove four buttonhead cap-
screws (ltem 21) using a 7/32° Allen wrench, REmowve cover
(%) and shim set (14). Bearing cups (15 and 16) can be
removed by using a pry bar.

The pinion shaft and primary can now be removed
from the gear case by extending the pinion end through the
opening to the left untll the primary gear end can be moved
outwardly through the large side opening. Bearing (16) can
best be removed by pulling primary gear (2) and bearing

together — use puller or press. Bearing (15) can be removed
with puller or press.

6. MEASSEMBLY:

The above procedure constitutes removal and disassembly of
the Actuator. To reassemble, perform the operations in

roverse onder.

Ll

Install motor (1) with bearings (15 and 16) and primary gear
(2) installed on shaft (3). Insert shaft in gear case. With bear-
ing cups installed in bearing carriers (8 and %), install bearing
carriers without shims, using capscrews (21 and 38). Adjust
the shaft until gear (2) fits snugly against pinion shaft on the
mator.

Using plastic color coded shim et (14) as a feeler gauge, add
or remove shims until & drag occurs when inserted between
carrier (9) and gear case (5). Remove carrier (%) and add two
paper shims, one each on front and back sides of the plastic
shim set. This usually gives the proper clearance betwesn
primary gear and motor pinion. Check backlash between the
gear and motor pinion which should be not less than 0027 or
more than 0077, This can be approximated by pladng the
hand through the large opening in the gear case and deter-
mining that the gear has a very small amount of backlash.

Mext remove motor and install carrier (8) with plastic shim
et and two paper shims. Add or remove plastic shims until
bearings fit snugly in cups with the shaft free to tum. Rein-
stall motor and again check the backlash.

Install cover (6) and gear {4) against secondary pinien (3N
determine thickness of shim set wired in the manner
described above, Check the backlash for the Tull 350" ratation.

If new gears or bearings are to be installed, new shim set are
recommended. Each shim set consists of:

1-.005 Blue

1-0075 Clear

2-010 Yellow v
2-005 Vellumoid Brown

8. REINSTALL ACTUATOR ON PEDESTAL

This can best be accomplished by removing the outboand bear-
ing from the side plate (Removal of relay panel will be
required). Install spacers on output shaft which will be between
actuator case and side plate. Install shaft through left bearing
just far enough to install which will be between drum and
bearing. Install the drum between the side plates and shove shaft
through the drum. Key (37) and the drum spacer can be installed
through the bearing opening. Reinstall outboard bearing.

. LUBRICATION

An extreme pressure (EP-80-90) lubricant is used in the gear
case. The output shaft bearings are factory lubricated and scaled
and need no further lubrication,

WHEN ORDERING PARTS BE SURE TO SPECIFY MODEL
AND SERIAL NUMBER



¥
o
PRCLTTFR DR TV B O T

n.‘.ﬂﬂ..ﬂl ﬂu .o._..m.ﬂml“mq...-”l Vi z | L Er i R ST FL P T A R TR

W ASSY HOLWILDY HINBNL g
[ WTH Pl W AT e e S | = —

| ARYrIOE) MWD OIAw] - -

6 ONV 6 SIWALI 40 L145534d
_ HOd Y0600C "ON LHVd 35N
64 ONV 8 SWALI 40 L14553Hd
¥] Y04 108002 "ON LHYd 35N
0318355V AHOLOVS Q3SVHO
. HNd 38 AVA ONV L 'EC°1E
11 SW3L1I SLSISNOD 9'ON W3l
‘S3LON

5-10.0.0



TURNER ACTUATOR ASSEMBLY

AW-315302
ITEM | QTY. | PARTNO. DESCRIPTION
1 1 300105 MOTOR
2 1 300205 PRIMARY GEAR
3 1 315000 SHAFT
4 1 315100 SECONDARY GEAR
5 1 300503 GEAR CASE
6 1 319200 COVER ASS'Y: SEE NOTE 1
7 1 300706 GASKET, SET
8 1 300801 BEARING, CARRIER
@ 1 300903 BEARING, CARRIER
10 1 309800 SHAFT, END COVER
11 - 1 310800 SEAL, OUTPUT SHAFT
12 1 301806 SEAL, SECONDARY SHAFT
13 1 301906 SHIMSET
14 1 302008 SHIM SET
15 1 302101 BEARING CONE
16 1 302201 BEARING CONE
17 5 005610 1/4 - 20 X 3/4 SOC. HD. CAPSCREW
18 8 020200 1/4 LOCKWASHER
19 1 302102 BEARING CUP
20 6 020601 5/16 LOCKWASHER
21 4 008404 3/8-16 X 1" BUTTON SOC. HD. SCREW
2 4 021402 3/8 LOCKWASHER, SHAKEPROOF
23 1 040406 #404 WOODRUFF KEY-HARD (1/8 X 1/2)
24 1 060600 #8506 WOODRUFF KEY (3/16 X 3/4)
25 1 315325 KEY 3/8 X 3/8 X 1 1/2 RD. END.
26 3 000209 1/4 PIPE PLUG SOC. HD.
27 1 304406 VENT FITTING
28 1 302500 SEAL
29 1 308201 BRAKE KIT
30 20T. REF. MOBIL OIL #46 SAE 90
31 239000 ALEMITE 1728-B ZERK
32 -1 000210 BUSHING, PIPE 1/4 X 1/8
3 1 310700 SLEEVE BEARIN G
34 1 309600 PINION
335 1 400600 RETAINING RING
3B 4 005606 1/4 X 7/8 NC GR.5 CAPSCREW
37 1 310600 ACTUATOR COVER
38 6 007811 5/16 X 1 NC GR.5 CAPSCREW
33 1 302202 BEARING CUP
40 4 021100 3/8 LOCKWASHER
41 2 008701 3/8-16 X 1 NC GR.5 CAPSCREW
42 2 008601 3/8 - 16 X 7/8 GR.5 CAPSCREW
43 QUILL (REF.)
j; ANCHOR BRACKET (REF.)

LINE UP BAR (REF.)




MAINTENANCE OF TURNER ACTUATOR

This actuator is used on units that provide power rotation of
the boom. It is installed on the unit with the motor in a vertical
position. The actuator is attached to the pedestal by support arm
(43) which positions the pinion (34} in the proper relation to-the
turn gear mounted on the bate of the unit. Two capscrews (ltem
42) hold the actuator down on the support arm. Two capscrews
(liem 413 attach the actuator to bracket (44) to prevent rotation of
the gear case about pinion shaft (34).

ACTUATOR REMOVAL

To remove actuater from pedestal, remove capscrews (41)
and (42), disconnect electric cables from moter and Lft actua-
tar vertically upward until the pinion (34} Is out of the sup-
port arm (43).

OIL REMOVAL

The next operation will be to drain the oil from the gear case.
This can be accomplished by removing one of the plugs (Item
26) located on the bottom side of the case.

MOTOR REMOVAL

Femnove 4-socket head capscrews (ltem 17) using the 3/16
long handle Allen wrench furnished with the unit for this
purpose. The motor can now be lifked away from the gear
case. The “0° ring (Item 28) serves as an oil seal between the
motor pilot and the gear case. Be sure that this "07 ring is in
the recess of the gear case before reinstalling the motor.

The motor removal can be accomplished without removing
the actuator from the unit as described in Paragraph {1).

GEAR COVER AND PINION REMOVAL

The cutput shaft (34), cover plate (37), secondary gear (4) and
retaining ring (35) are put together as a sub-assembly, and
must be ascembled in this order before installing in gear case.

Observe Jocation of zerk fitting (1), The cover must be rein-
stalled in the same relation to the gear case. Remove the two
buttonhead e¢apscrews using a 3/16 Allen wrench. Observe
that these butionhead capscrews are on opposite side from
the zerk fitting and are required to provide dearance
between the cover and the support arm (43). Remove the
remaining hex-head capscrews (38). Remove cover from gear
caze

FINION REMOVAL

Afier removing cover from gear case, remove retaining ring
(ltem 35) from pinion shaft (M4). Pull secondary gear (4) from
shaft, using puller or press. HEmove key {25) from shaft.
Drive shaft through cover, ute hammer handle or other soft
objpct. Do not damage shaft. The seal {11) can now be
removed.

REMOVAL OF BUSHING

The bushing (33) is installed in the cover in the following

manner:
The bushing is pressed into cover, being sure that oil
hales through bushing will Ene up with grease
groove in coOvern

7. PRIMARY GEAR AND SECONDARY PINION SHAF

REMOVAL
Remove brake kit. (See brake kit instructions.) Remowve 4 cap
ecrews (Item 36) which hold brake channel and bearing carric

(5) to case. Remove ltem (9). CAUTION: The shim sets (13 anc
14) consist of the correct thickness for bearing and primary gea
adjustment en each individual gear case. Remove seal (12
Remove four buttonhead capserews (ltem 21) using a 7/32
Allen wrench, Remove cover (8) and shim set (14). Dearing cup
(15 and 16) can be removed by using a line-up bar,

The pinion shaft and primary gear can now be removed from th
grar case extending the pinion end through the opening to the
left until the primary gear end can be moved outwa rdly throug]
the large side opening. Dearing (16) can best be removed b
pulling primary gear (1) and bearing together — use puller o
press. Bearing (15) can be removed with puller or press.

REASSEMEBLY

The forcgoing constitutes disassembly of the turner actuator. Te
reassemble, perform the operatin in reverse order.

- GEAR ADJUSTMENT

The gear adjustment should be check if new bearing (15 and 16
ornew gears (2.3 or 4) are installed. Procesd as follows:

Install motor (1) with bearings (15 and 16) and primary gea
(2) installed on shaft (3). Insert shalt in gear case. With beay
ing cups installed in bearing carriers (8 and 9], install bearin
carriers without shims, using capscrews (21 and 36). Adp=
the shaft until gear (2) fits snugly apainst pinion shaft on th
motor.

Using plastic color coded shim sct (14) as a fecler gauge, ad
or remove shims until a drag oocurs when inserted betwee
carrier (9] and gear case (5). Remove carrier (B) and add tw
paper shims, one each on front and back sides of the plasti
shim set. This usually gives the proper clearance betwee
primary gear and motor pinion. Check backlash between th
gear and motor pinion which should be not less than 002% ¢
more than 007", This can be approximated by placing th
hand through the large opening in the gear case and deter
mining that the gear has a very small amount of backlash

Next remove motor and install carrier (9) with plastic shic
set and two paper shims. Add or remove plastic shims unt.
bearings fit snugly in cups with the shaft free to turn. Rein
stall motor and again check the backlash,

With turner pinion shaft assembly consisting of pinion a4
cover (37) and gear (4) installed against secondary pinion (3
determine thickness of shim set required in the mannc
described above. Check the backlash for the full 360 degre
rotation.

5-11.0.0

Lad

Bl

e




10,

1l new gears or bearings are to be installed, new shim sct ane
recommended. Each shim set consists of:

1-005 Blue

1-.0075 Clear

2-1020 Yellow

2005 Vellumoid Drown

If a shim is added to the front carrier bearing, you must 1ake
the same amount out of the rear. This moves shaft forward

toward the motor pinion shaft.

For BExample: If you take twentythousandths (1 yellow
shim) out of the rear, you must add twenty-thousandths to
the front if the shaf needs to be moved forward, Reverse this
procedure to move the shaft backwands, away from the
metor pinion shaft,

LUBRICATION

An extreme pressure (EP-E0-90) lubricant is used in the gear
case {capacity 2 quarts). A chassis lubricant is recommended
for the bushing. Check oil Tevel and Jubricate bushing every
40 hours of crane operation.

WHEN ORDERING PARTS, BE SURE TO SPECIFY
MODEL AND SERIAL NUMBER.




| L VR/L

162805 - MY 2D
Tl i | T L0 3O TG

OiLdd, HEr|  wanw
| anoso

NZI ATE3EssY IHveg |
uvg = On Desyad

D v LY
ANYdNOD INVHD OINY | == *——"on izviimaa

‘HWIAWNKN TVIHNIT ANV T1300¥ A4DIA%
QL JUNS I8 Slbvd DHIEIOHD NIHM €

TALvevdds 036300 38 LSO SWILI E3W v I

da LTIN W30 [aa]] 0950 T T Ted]
FEM PR PR NTERTITT rOZ0 ml

[d3d] g3 o W Oy mm.__%

- - :

% QOPZOl __

o e——

HF DHIMIDT=4135 Og=p/1 "LINON 1

4] 9/ X N-..!__. mu.w.ml _nwﬂ

3014145 2¢-0le LON T QOBSID

 13930) »{XOZ- W1 MIHDS

L ] ]
|

"'l--—-[— o ] 2] )

Nr:rnuhmmlgjﬂ b

J : 25 13
4341 IMvHE HOLYNIoY a4Y0o | 00/90¢
871 "di1D HOIIHNAHYD | Q08220

w_u__.,um n_mﬂmm.

[33d] JJaN3ssy BOH IHyH JLOE

YH _FHYHE QOEL0T

ONIHdS NOISSIHdWOD | OO080T

L3ovHa | 20Ov0Ee

[33H] JIHNYHD Ewhm_n =

WOILd143530 OM Lhvd | AL

3
(] -
=

5=13.0.1

| _ T f £ v



FUNCTION

A brake is incorporated on each actuator. The brake was

MAINTENANCE OF 12/24 VOLT BRAKE KIT

(4)

designed 1o perform two functions. One of the functions is
Ioad holding after the pendant switch is neutralized. The

pther function is to prevent excessive coasting after either

(5)

pendant switch release or the boom travel limit switch is

twa 1/4-20 Allen head capscrews (Item 18),

Located on backside of brake assembly bracket (Item 2) are
twao ¥ 10 Mat HD screws (Item 16) which must be removed
to replace brake solenoid (Ttem 11D

Remove small carburetor clip from brake lever anchor pine

compress brake band cpring (Ttem 4) and 1ift off brake lever
{Ttem &),

Hold acomn nut (Item 13) and turn adjusting screw (Ttem 14)
until separation. Then slide off washer (ltem 22) and spring
(ltem 10).

To remove solenoid plunger from brake lever (Ttem 6) drive
out pin (ltem 10),

The remaining two items are attached to the actuator assembly
and care should be taken during their removal to aveid dam-
ageto lc!:iltur.

Remove 1/4-20 Allen HD bolt (15). The brake hub (Ttem 5) is

a press fit on actuator shak; therefore, 2 small gear puller

will be required for removal. Check Weodrulf key (ltem 21)
for damage.

The brake channel (Item 1) is held in place by four 1/4-20
Hex HD capscrews that also hold bearing carrier for actua-
tor shalt to actuator housing.

REASSEMBLY:

Assemble in reverse sequence 1o above.

When brake hubs has been removed, the proper relocation dur-
ing assembly is approximately 1/32° past being Nush with end
of shaft.

Do no fail to place a small amount of grease on the ancher pin
and in the counter bore of the brake lever.

C. Adjust brake per instructions and install brake guard (Item 8).

triggened.
&= ©

2. TROUBLE SHOOTING

A. TProblem Cause Repair [va)
Brake fails to Damaged or Replace damaged

hold load or out of parts. If necessary,
stop hub adjustment adjust per B.
effectively - instructions.

B. Brakehub *  Woodruffkey  ReplaceKey )
turns on shaft sheared in

actuator shaft

C. Mo electrical Broken Wiresor  Replace wiring to ()]
current to brake  damaged termi-  brake

nals

D. Saolenoid Diny contact Remove brake 5
inoperative points at wires from ¥

solenoid solenoid terminals, A
clean and reattach. :

Saolenoid Replace with new B

burned out solenoid. )

3. ADJUSTMENT:

A view of proper adjustment of the brake is shown on illus- c.
tration and inside brake guard, Item (8). The sequence is
repeated here in the event the instructions in the cover are

not available

A. Remove brake guard (ltem B) by removing three ¥ 10 pan
HD zcrews,

B. Tnspect brake assembly to insure that no foreign objects will
impair a proper setting of the brake.

<. Hold the self-docking nut (Ttem 13) with a proper wrench.

With a screwdriver, turn the adjusting screw (Item 14) until a
clearance of 1/16" is obtained between brake lever (Item &)
and brake channel (Item 1).

D. Observe brake operation by operating the proper toggle on
pendant. Make sure the brake releases the instant it is
pushed, I not, increase brake lever clearance slightly until
this coours.

E. Replace brake guard. 1

4. DISASSEMBLY:

Disassembly of the brake can be accomplished without i

removing actuator from unit. Howeves, if disassembly

Iz to

indude brake channel (Item 1) and brake hub (ltem 5), the 3
©il should be drained from actuator.

A. Removal of Brake Assembly:
FRemeve brake guard (Item B) by removing three 8 10 pan
HD gcrews (lem 7).
Remove the two brake wires te solencid (ltem 11).
Release brake assembly from brake system by removing 5.

L8}

4]
(&)

51400

EMERGENCY MANUAL OFERATION:

In caze of power failure, remove three #10x3 /8 screws (Ttem 9)

holding the brake cover (Item 8). Insert hand crank (Item 19)

into the two holes in the brake hub, Release the brake by man-

ually actuating brake solencid with thumb er finger while
crank. This will permit positioning the crane in stowed

position until power can be restored.

BRAKE REPAIR

Brake Hub Assembly (ltem 5) is subject to normal wear. As a
result, the brake pad surface will become glazed and smooth
over a period of time, depending upon usage of the crane and
cause ineffective braking and increased coasting after the pen-
dant switch is released.

The easiest way Lo repair the brake pad is as follows:
Remove brake guard (ltem B) by removing three # 10 pan head
screws (ltem 9).
Remove band and solenold assembly by removing two 1/4-20
soc. head capscrews (ltem 15).
Hold the solenoid and press the lever (ltem 6) kecping the
lever pressed to release the brake band (liem 4). Carcfully pull
the whole assembly away from the hub.
Brake Hub Assembly (Item 5) will now be visible for inspec-
tion. If the surface of pad Is found to be glazed, hold a Vixon
file or Emery cloth against the pad (braking surfacc) and run
the particular motor by engaging pendant switch.
Afer the entire surface of the pad has been uniformly roughs
ened, assemble In reverss cequence 1o above.



niRm s O Yramam | ey s

i T B ¥ 1 * sl I._.Iva_.wﬂﬂ...lrr-l
NS LECCCL R I I, M e

R Bl B LGl 03 RDBD)
Al G Bawhd 11V fadeiy
Lure] ws Twem | Wa T eiediadema

AL2 AIBH3SSY auVND

LLlaL ] T EE il BRIy

M T TSI LLF L]

BRI TR YIS VAL ¢ e 00 O L.L___t___..__\.-: e b O B Ve | e 0

Thrddal ki Du¥ Radilalmid

ANVAWOD INVHD oL FTe |11 Gliow Himeai0 $510

Ywaw lavwm #0100

WO SIS IO XTIl wolalo fmaL [

QHwNg AVI3Y 00950¢

L3A2vHE LNVONId | O00F¥ED

HILN3D 1IN0 gEvne | 00LS0E

dl1d 3TONY 10230€

H3A0D AH3LLIVE £0950¢

HILY oObOIE

-FE X ON ¥ X3H "MIHOS4YD Q5500

¥1dS v/l 'HIHSYMNIOT | 002020

B/ ¥ 2£-0la 'M3HIS INIHIVH 006100

Olo|o|r-lw|v] e |mla|—

Ze-0ly "INN | o0oasio

| ¥ ANB/E ¥X3IH "MIHISAVD | 00BBOD

JNB/E "INN | 201210

B/E "HIHSVMNI0T | 001120

.50 2/ X N1 X3H 'MIHISHvI 106500

SHdD AN "ANN | 006SI0

Ol HIHSYMNION 008610

“(338) %08 A¥3L1vA | 208G0%

HIBENY "H3dWNE 005659

Oly HIHSTM LY LOGEI0

OH "X3H 2/I X2ls "M3IS | 509200

Q0H AW3LIYE POSSOE

N2/ X Oly 'M3HIS | OOOZ00

== lea|ed]| =] || |eu | | O T T === =]=]|=
]

L'S B/% X O2- /1 M3HIS SISZ00

IvLS303d ..._uml\\

"
Qadv | 2uva | WO W3110 [T

HHOEIA Y

TN W

O TR

o



b

S S o Biliwdine w80 Woimia
" L] [ AR Ay e W QIAN 1 10w AW Oy | AT NN

(OHYONYLS) |
ATBWISSY HI0T08 T3AMMS ONIMZAYHL

L R e R R ]
T DT L VY AR
e hwen | e § Vesadmes
- Ly &t G ey
i by

Pl L P e L e
Bhadai Wl Buy DO lmed
avun] 119 OHEOS Nmu D10 05 10

Bnang

D e T T T T
WFIHE PO ED VIV & PSS HOE 04

Avimliwe 00 alil ALIAHTAD
wei i B0 e e wafmip |

IIAIMS THOOH LE61002

HI078 ONIMIAVHL "LV d 231002

‘97,1 X 00,1 "WO0 'O4 "ONIENL DOO0EE
JIEWIS5Y JAVIHS £91002

GHD &/ € X 0221 'H'H 'M3IEI5 905110
G H 2/ € XBI-6/6 'H'H "MIHIS EISEID
QZ-Z/ W00 vH "X3H LNy 00LLIO
BI=B/G MO ATWH “X3H LN ale] 1 00e]
9176 = ITHWIHL 003E20

o [~ e o] —
=l=|oi]= o] =] =lpa]| =

" "
Dt ¥ ru.__dn | MO LA ['TE]
[P oy N HENN O Suiiay




ATENASSY H20T@ ONM3AVHL fiss

ANUGWNOD INVHO OLMY [~

T e ._ ot L e A 0. By o8 L0, L
MY 4] b L T Bk Wy el D

.l..E..:__ Nn_m_n_m_.niili— UL e i) .._.lqln..tu....._ll....w....
IE i, B vl d.0e Dol WRDD D

P R T
R | s T Tl

iy - e alii d B —
e e Lt & & Wil ) St o .0 B .Tn-...-...__n D
el s e 0 e ) B 3

TPREDE W W BN e
VTV 0D LOS s L O e

PRI

- e A

AN LY §0 ST
NGO dH D550 oM LHvYd =40 | ALD | W3l

AN IS5Y JAYAHGS [R5 i i
TIALAG HOOH 181002 1 z
31V 1d 3015 W0 1d Wl 3 3
Q0. DHIHENE H3DYES LLilel ] ¥
v X 08 = &b GH ONH ML [ i []
De- &/ W1 EH LNH [T 1 [l
THid BIvH] N H31TH FEICHE z {
HIO T Mk SORGGE ] g

Q__

27

Qauv | Di¥0 Rl L1 % 1 [T3] -
] . T Teis ‘O BN el LU L]




e |

| R

t..l-!-&-.ll—.s.-ii!
DL FLILL Y ETL Lok L]

RALEE R WG VT ATTV LTIN

Lhle. ]

MIBN3SSY WO0E k18216 |

JAILT]

I I L
AU bl BT T

ANVANOD INVHD oY

af mme il

L TR _—.._._._.lru-.ud_..

el

[T
AT | LT VO

TarEd
[T AL T

s e el Vi Rl e

- L EF &0 I =Y

@ el Ll

I e ) o 0 e 0
Wi i Dy Ewilh Inad

VI¥ QDO M head D T 0 W0

"INV IHE
S504I OL 3NN av30
=dfl ONIYLS 3NIT £ HOd

Awis Dive @0 LR
st 1w ) caiwwd  |eolaso [masi |
WOOR | LdvHD 335 [
(001002 ONILV3E) IAVIHS | 606002 5|2
N30T 1IAIMS 191002 T B3
OHON .6 1708 3HIHIVA |1=8/5 105€10 [N I
LANNE20T 11-8/5 | CO2810 118
M3bos OH X3H We-l XBI"R/% | Q0Zelo 119
JEmiHL 340Y Juim 9/S | 00920 2| 4
dWY1D 3d0d 3HIM 9158 | D0SC20 2|\
BI-B/% XJ01-JTWH=X3H 'LON [FEEIE] 1|6
dN%1D 3400 FHIM 1] OOFEZ0 2
218v2 Wo08 | LiviD 335 I
J18v2 LSIOH | LHvHD 335 ]
INVHA 3IAVIHS 55042 | bOSEEZ ]
{00100z BNIHY3E) 3AVIHE | 10wL22 2
(QY'oNIBNL) ¥30vds | 200-ClO0E [
G-HD "L XBI"E/S OH X3H M3uI5 006210 [
81~ B/5 "W1~'47H "X3IH " LON 00I8I0 |

75 | /1" 208952

08 | wi- 1089tz | .

29 |  wi-00E3C2

]
1 [ sooa | |

el
0L 3N avad-dn
ONIHLS 3NIT £ B804

5L | ti- £0BOEE |26 | 8I/G-500€22 | bl pIOBZZ |
S |.wi- coB9cz |08 | 91/5-900c22_| 21 210822
o | wi= gogage | 29 | 9W/%=200€22 | 6 60082¢
‘91 ON lHvd ;| 91 ‘ON _lHvd | 07 'ON_L1Hvd
318V LSIOH J18¥2 Wooa wWooa G e aiel § o Junijang

6-1.0.0



T I L AL T

T e _ ferniia | LW i GO B 40w b ey | AV LELM
T ) B s e
A __..ﬁ IEo ._..._..‘_.I_n_qll!-a__ :._._ v 1e r-!-.lﬂlt'-.'...-.-u.ﬂn
ALl Lol Vs e 00 WAL
2002 HO4 ATBWISSY WOoD L) . e .__H.“q ﬂ...__...ﬂ “._,q_.__.a._..._....ul!__.u
3hisi - Les Lih TRIE
BIFE AR NS B & WAL DAl | M M PO i LKLk Aiadka
Wrs TR VI VLL e i B 4 sadingy ] Weme o 100
ANUANOD INVHD oLV Wik an| V7Y 01104 11 e 1410 T3 P
w1V 40 15T
N L 10 I ALD |aL _
ATAWISSY WODO Lloges I
1001002 SNIHYIA) AAVIHS 606002 9
HI0TE TIAIMS 191002 ]
97,6 1108 INIHIWA 1=, 8/ 10SE10 ]
LNNMIOT 1=, 845 Q02810 ]
MIHISAVI "¥3H , wE-2 X BI= B/% SOSEID m
J1ENIHL 3J40H FHIM SUs OO9eel e
dW¥1D 340H JHIM B | OOEEZ0 2
9475 378%0 WOOD SOOEZE ALds
P/ 3718YD LSIOH LOBSEE S8
AAYIHS S50HD POREES 1
diY1D 340H FHIM SI/S OOSEZ0 F
gl-8/5 J3070 SIVH "X3H 'LNM Qo8I0 I
(001002 BNISYIB) 3AVIHS | 10k222 c
C-HD 2A-C X BI*B/5 OH X3H 'M3IH0S COEZI0 I
BI" B/8 "¥1-'47H 'X3H "LNN 001810 I

LY
0 gogeee | v
. %8 10892 | 01
JAWIHS WOOH " LO0E22 | =
iy ¥l §00tee | 6
3AV3HS LSIOH Q WooB,21] "ON iuvd | W3ll
Cadv | hivd | !u_u_ﬂ.__..__...__.x.n “-__.“ r— e

- 6-2.0.0




o |

Mok Wt G VT e

B e Lyl el D e S LB D

ALTV LEIH

(1] bl el L T T i
..3...,..* il .ﬂ...ﬁi..:L _.m___ rn] 1479 I.Emmhﬂm
5009 UOJ NIGNISSYWOOB .02 [ o] ot siens v iiomy
g - iar P o wWnua
Bt o e L5I0H
ANVAWOO INVHD oLV Wik Yow O3 10% THMUIMED £3 D0t
Awimlawe 00 4003
[-ITIET L FUETI O] o ] |
ATBWISSY WO | 020822 L] )
001002 BNIHVIA) SAVIHS E0600Z 8]
HI0NE_TIAIMSG 191002 1 | €
91,6 1108 INIHIVA 1= B/% [[el=3{[+] 1| ¥
LNNXN20T 1=, B/5 [ola T 1[e] 1] S
MIHISHYD "KIH , #E-Z X Bl= B/ S0&EID 119
ANBHIHL 3404 JHIM 915 DO9EZE0 214
dWY 1D Id0H JHIM w1 DOFEZ0 F
1 M..._.m.a__u_ wWooa LODEZE JFaL| B
0 378D LSI0H BOBSES 6 | Ol
ANTIHE SS0HD | POSEER I
dH¥1D 3d0H JHIM SI/S ODSEL0 <
. B1= 8/ W07 479H ‘¥3H 'INN []a]t=]1s] I
(D0L00Z BNIHYIR) IAVIHS 10FLE2 T
G-80 2/1°€ X Bl-8/§ 'OH "X3H 'MIHIS Q06210 |
g1=8/5 "W1="47H A3IH ' LNKH [als]=]]s] I

- -6-3.0.0

JAVIHS WOOE
INT3HS LSIOH

YT ] [Th
inbibaile tHd

Qad¥ _ I _
= Junimg

G e g




Ll ke L L]

FidviH el

TIATURE N

ILLUSTRATION

SEE MOIST CABLE

HOIST CABLE

EXTENDABLE BOOM
10°= 16

wCagh




EXTENDABLE BOOM AW-241157

10'-16' BOOM
ITEM aTy. | PART NO. DESCRIPTION
1 B 240241 SHEAVE (BEARING 200100)
2 B8 800530 CABLE 5/16°
3 1 241196 LOWER BOOM
4 1 240201 ECOM, UPPER ASSY
5 3 22740 SHEAVE (BEARING 200100)
6 1 233504 CROSS SHEAVE
7 1 012900 SCREWS5/B-18 X3 1/2GR.5
2] 2 018100 NUT HX. HLF. LK. 5/8 - 18
9 2 023600 5/116 WIRE ROPE THIMBLE
10+ 2 023400 1/4 WIRE ROPE CLAMP
1 2 023500 5/16 WIRE ROPE CLAMP
12 1 013504 SCREWHX.5/18-18 X5GRS5
13 1 240246 PIN ASSEMBLY
14 2 012501 SCREWHX.5/8-18X 2112 GR.S
15 Bgg 800529 CABLE 1/4"
16 1 240263 CABLE GUIDE ASSEMBLY
17 1 360602 SWIVEL BLOCK
18 1 012203 SCREWHX.5/8-18X11/4 GR.5
19 1 240224 PAD LOCKING
20 2 007400 SCREWHX.5/16-18 X 1" GRS
21 2 020600 WASHER, SP. LK. 5/16
22 2 020301 WASHER, FLAT 5/16
NOTE: 1. 10'—16' BOOM REQUIRES 360602

L

TRAVELING BLOCK

TO CONVERT A FIXED BOOMTO A

10°—16' EXTENDABLE BOOM, USE
CONVERSION KIT PART NUMBER 241197-001




: !
R LT e |

OE =i
WOOE 318YANTLXT

P R L e el L]
Wb ™ ) AL @ Bkl DO T

(20 7o
ANVAWOD INVHD oLV Jﬂmm ¥ 01104 FHANINLD T T

Twiwdive 40 L1

_________ 9 | owiwws  [Juajmin

L )

W e
Npmax —

HOILYHLENTU
J7E¥3 LSIO0H

W w0 oL

.

HOLLYELSMY 3VGYD LSI0H 335 °

y

Pt _ _._-n_ ML 418
fudabinle

(T4
TR

Ou bl




EXTENDABLE BOOM AW-240200

14' - 20' BOOM
ITEM | QTY. | PART NO. DESCRIPTION
1 G 240241 SHEAVE (BEARING 200100)
2 120° B00530 CABLE 5/16"
3 1 240202 LOWER BOOM
4 1 240201 BOOM, UPPER ASS'Y
5 3 227401 SHEAVE (BEARING 200100)
5] 1 233504 CROSS SHEAVE
7 1 012800 SCREWS5/8-18 X 3122 GR.5
B 2 018100 NUTHX.HLF. LK. 5/8-18
o 2 023600 5/16 WIRE ROPE THIMBLE
10 2 023400 1/4 WIRE ROPE CLAMP
11 2 023500 5/16 WIRE ROFE CLAMP
12 1 013504 SCREWHX.5/8-18 X5 GR.5
13 1 240246 PIN ASSEMBLY
s 7 Eieial 012501 SCREWHX.5/8-18 X2 1/2 GR.S
15 g2 800529 CABLE 1/4"
16 1 240263 CABLE GUIDE ASSEMBLY
17 1 200161 SWIVEL BLOCK
18 1 012203 SCREWHX.5/8-18 X 1 1/4 GR.5
19 1 240224 PAD LOCKING
20 2 007400 SCREWHX.5/16 - 18 X 1" GR.5
21 2 020600 WASHER, SP. LK. 5/16
22 2 020901 WASHER, FLAT 5/16
NOTES:

1. TO CONVERT A FIXED BOOM TO A 14' - 20' EXTENDAELE
BOOM, USE CONVERSION KIT PART NUMBER 240200-001

'+ 6-5.1.0




BETORZ-RA — 3L wia sk wis huw
sfngis s _ W s g _ .w.ﬂ e biva I-F = -:-...._".__.__5.__
¥ asnrad
Sl =.01 TE-17) B N b o 1ADE
awwi GaY Lannn Vv kacmin
OAH * WCOE 3N18VANILXI 3ive] wanyana | wus  rmongveg
..... =tiu it 1 bV
NP DR R § b b Dl ) e W B ) D B B L Wi b
Bk WAl RS WA & Bkl BO4 B L ﬂ-.—-l_m-i.__u lm-..l.,_“‘.uu_..hz-ﬂ..n_ﬂ._..
i ml Juv -
ANVANOD INVHD QLY AV EEvn|1I¥ D1L0N AW IID I
Twiaiwm o L0 T ]
01 AINIE10 Tl psaewd [eolmiu | |

HOILYHLEATH
ANE¥d L5I0H

.

HOYHLEATT 378Y3 L5I0H 335 o

HIGNITAD OAH

[ 1%y fatiwig




EXTENDABLE BOOM - HYD. AW-240258

10'—16' BOOM
ITEM | QTY. | PARTNO. DESCRIPTION
1 6 240241 SHEAVE (BEARING 200100)
2 88"  B00530 CABLE, BOOM 5/16*
3 1 240262 LOWER BOOM
4 1 330110 BOOM, UPPER
5 3 227401 SHEAVE (BEARING 200100)
6 1 233504 CROSS SHEAVE
7 1 012900 SCREW 5/18 - 18 X 3 1/2 GR.5
8 2 018100 NUT, HX HLF. LK. 5/8 - 18
9 2 023600 5/16 WIRE ROPE THIMBLE
10 2 023400 1/4 WIRE ROPE CLAMP
11 2 023500 5/16 WIRE ROPE CLAMP
12 1 013504 SCREW HX.5/8 - 18 X5 GR.5
13 1 800067-001  SPACER
14 2 012501 SCREW HX.5/8 - 18 X 2 1/2 GR.5
15 88"  B00529 CABLE HOIST 1/4"
16 1 200263 CABLE GUIDE ASSEMBLY
17 1 200161 SWIVEL BLOCK
18 1 012203 SCREW HX.5/8- 18 X 1 1/4 GR.5
19 i 240224 PAD, LOCKING
20 2 007400 SCREW HX. 5/16 - 18 X 1" GR.5
21 2 020600 WASHER, SP. LK. 5/16
22 2 020301 - WASHER, FLAT 5/16
23 1 240242 COVER, ACCESS
24 4 002006 SCREWHX.SL.ST.#10X 1/2
25 4 241173 HOSE ASS'Y HYD.
26 2 241170 ADAPTER, BULKHEAD 9/16 - 18 37°
27 1 241166 CYLINDER, HYD. WITH HARDWARE
28 4 634400 TIE CABLE
29 1 360042 ADAPTER 9/16 - 18 O-RING
30 2 020200 WASHER SP. LK. 1/4
31 2 005800 SCREWHX.HD. 1/4-20X 1 1/2GR.5
32 1 330412 HOLDING VALVE
33 1 241168 TEE, 9/16 37° RUN, 9/16 - 18 O-RING
34 1 330087 LINE ASS'Y HYD.
35 1 200876 ADAPTER 9/16 - 18 JIC/ 9/16 - 18 ORB
36 1 018106 NUT HX. LK 1" N.F.CP
37 1 241214 PIN
38 1 241213 RETAINING RING
39 1 330601 SEAL KIT (FOR CYLINDER 241166)
NOTE:

TO CONVERT A 10"— 16' MANUAL EXTENSION BOOM
TO A 10°— 16' POWER EXTENSION, ORDER KIT
NUMBER 240281 (FOR 12/24 VOLT UNITS), OR KIT
330536 (FOR 220/24 110/24 VOLT UNITS).

L. 16-6.1.0




¢

R ) ie] o 5

LR20VE Y _ U* i~ LAkt 4 10a vimw W A4 FRY

(L] [ A I T Pie fied|  DAmaT e 0 ke G
02 =.Fl AL SmE —L___.___.._u_...:.._ohon :o“.._

‘OAH = NOOE 318VAN3 LK 1178 .!.“.4_“.-._ 1 _.._._-.ri.v.__i..
Legig - e FRET

=T i b b | e e B B W

VK FAGHTIED VI 6 BV §0E b e O e e 0

W IeiSbd M AWV Wi
ab memrw | VT ORLDM FEakii ) 20 5T ) Wl

i
T DR

ALLINYND

TFIEIL i _ [T ._.n_.n.___.__:.

HOLLYWLSOTN
1Ay LEIOH

1

| /3nv3Hs :
th___ux —

H3ANIAD GAH

6-7.0.0



EXTENDABLE BOOM - HYD. AW-240257

14'—20' BOOM

ITEM | QTY. | PART NO. DESCRIPTION

1 6 240241 SHEAVE (BEARING 200100)

2 1200 800530 CABLE, BOOM 5/16"°

3 1 240259 LOWER BOOM

4 1 330110 BOOM, UPPER

5 3 227401 SHEAVE (BEARING 200100)

6 1 233504 CROSS SHEAVE

7 1 012800 SCREW 5/18- 18 X 3 1/2GR.5

B 2 018100 NUT, HX HLF. LK. 5/8 - 18

9 2 023600 5/16 WIRE ROPE THIMBLE
10 2 023400 1/4 WIRE ROPE CLAMP
11 2 023500 5/16 WIRE ROPE CLAMP
12 1 013504 SCREWHX.5/8 - 18 X5 GR.5
13 1 800067-001 SPACER
14 2 012501 SCREWHX.5/8- 18X 21/2GRS5
15 92" 800529 CABLE HOIST 1/4~
16 1 200263 CABLE GUIDE ASSEMBLY
17 1 200161 SWIVEL BLOCK
18 1 012203 SCREW HX.5/8- 18 X 1 1/4 GR.5
19 1 240224 PAD, LOCKING
20 2 007400 SCREW HX.5/16- 18 X 1" GRS5
21 2 020600 WASHER, SP. LK. 5/16
22 2 020901 WASHER, FLAT 5/16
23 1 240242 COVER, ACCESS
24 4 002006 SCREWHX.SL.ST.#10X 1/2
25 2 241173 HOSE ASS'Y HYD.
26 2 241170 ADAPTER, BULKHEAD 9/16 - 18, 37°
27 1 241166 CYLINDER, HYD. WITH HARDWARE
28 4 634400 TIE CABLE
29 1 360042 ADAPTER 9/16 - 18 O-RING
30 2 020200 WASHER SP. LK. 1/4
a1 2 005800 SCREWHX.HD. 1/4-20X 1 1/2GR.5
32 1 330412 HOLDING VALVE
33 -1 241168 TEE, 9/16 37° RUN, 9/16 - 18 O-RING
34 1 330087 LINE ASS'Y HYD.
35 1 200876 ADAPTER 9/16 - 18 JIC/ 9/16 - 18 ORB
36 1 019106 NUT HX. LK. 1* N.F. CP
a7 1 241214 PIN
38 1 241213 RETAINING RING
a9 1 330601 SEAL KIT (FOR CYLINDER 241166)
40 2 241172 HOSE HYD.

HOTES:

TO CONVERT A 14'— 20 MANUAL EXTENSION BOOM
TOA 14'- 20' POWER EXTENSION BOOM ORDER

KIT NUMBER 240280 (FOR 12/24 VOLT UNITS), OR KIT
330535 (FOR 220/24, 110/24 VOLT UNITS).

e — s . 4 —— . sa

BT
‘ii?. 10




_ =T T aib _

iy b

Sikhi

W * LIAe0re-mY o i~

15k Bkl | 1A Vi r

w0 Ay e 1 V0 O e e
By A BiAF

pha W R e e e

puwn]  Badaw maced L0m L bvewiion

ATEW3SSY 30iN9 374v3d

ALY L

TRl LT TRALE W12 R TR ]

su vl DhY TERAE TVR L0 e

T TR L R ORI T

BT I D L T TR P T ]
arrer weseer bl el v e dfie Ba

ANVAWOD INVHD oLV

(AL g v . EE b 2 BEERST
L d R A
bﬁ..h.a___.:...: i e 5 P Y S

Linan i by Dedibalnid
K%

Vv QRO Biimw Is 0 T8 10

Tvrelivm a0 1001 T
ale ol TV NEE DM IV wofmiis —
JL¥Td IAVIHS raIZ0FE 1 1
31¥7d JAYIHS G202 1 | 2
T1BA35SY JAVIHS | 016002 2 |¢c
GOdD AN B/ 1 X B OHCXIH ' MIHIS BOIGOO el b
d)JN B/ W1 41 X3H L0ON | 0010 z ] 6

[-¥¥T] ._ hiwd _ MHlarid 18

(T3]

A SaiANY

M EEI

DM JWnimily

68.0.0

e e



=T R F Y T

AR — = i
‘OM DHIMYNG Nhl.ml.ﬂ ilva . MHY 1 4

T3LON ayvieaiym JLILLAE PR - T R ¥
JdAVTID F18YD 4O NOLLYTIVLSNI '
‘02 INVYD OlNY —

3'18v0 40 N3 dv3d HLIM NMOA 3dis 1104 -
N3 avad

T

' i (B emm R . S DR T

378V0 40 14Vd ONOT HLIM dJOL NO SLNN

87°L481=318v0,91/5 ... .
,_ ‘L4 21=318V0, /1 - 0,034 3NDHOL




- 7-1.0.0



= T -__.__..-.__v:..ﬁﬂ:! I ] ATV L
TRt | peeemaliSEERNES
L_a..?“ T......l.ﬁ~ .WL 1w T RO Lot sl i 3
v g

if ey
AIEW3SSY 1INVE AYI3Y o] s o e 1 oo
I 1y i oy Bt
-—Iﬂh?g = iridr pod ﬂl‘.r-_ Jjwe eu S Ehﬂn"h‘h”m
-

ANVAWOD INVHD OLnV 3 erga] T Ghices B £
e live o0 LEA A

CoITESY [oviwve _Teo[ao [van . Au3Liva
. - - (ep(nloy

40 TYNIWHIL JALLVO3N

G OL §300 318v2 ANILLVE
034 ‘ONNOND JALISOd ¥OJ I

310N

e

I BEEEN] 111

i
=hEmmmmms A
i o e e
1

i ot o o i o o e ot et e

o | v i i 21
= ﬁ s O O DT




RELAY PANEL ASSEMBLY - AW-676106

ITEM aTyY. PART NO., DESCRIPTION
1 a 622316 CONDUCTOR
2 4 600304 CONDUCTOR
3 1 622310 CONDUCTOR
4 1 622306 CONDUCTOR
5 1 622321 CONDUCTOR
6 1 600316 CONDUCTOR
7 1 622326 CONDUCTOR
'8 1 622331 CONDUCTOR
9 6 658300 BUS BAR
10 2 658500 BUS BAR
11 36 REF, 5/16 N.F. CAD PL. HLF. NUT
12 24 020700 5/16 LOCKWASHER INT. LK.
13 3 660000 BRAKE LEAD ASSEMBLY
14 1 640700 SWITCH, PENDANT LOCK
15 3 660406 CONDUCTOR (BLACK W/T)
16 1 REF. CONDUCTOR
17 1 660223 CONDUCTOR (BLUE)
18 1 660226 CONDUCTOR (RED)
19 1 659904 CONDUCTOR (WHITE)
20 1 660229 CONDUCTOR (GREEN)
21 1 660218 CONDUCTOR (RED W/T)
o2 4 660415 CONDUCTOR (BLACK)
23 660206 CONDUCTOR (BLACK)
24 1 660230 CONDUCTOR (ORANGE)
25 1 660310 CONDUCTOR (RED)
26 24 REF, #10 - 32 HX. NUT, CAD. PL.
27 12 020001 #10 LOCKWASHER CAD. PL.
28
29 6 020200 WASHER, SP. LK. 1/4
3 1 REF., CONDUCTOR (RED)
31 1 660312 CONDUCTOR (WHITE)
32 635200 TERMINAL BOARD
a3 6 200182 RELAY, 12 V.
34 1 654100 SWITCH
3B 2 000404 SCREW RD. SLT. HD. # 6-32 X 5/8 LG.
36 1 020300 5/16 X 1 1/4 O.D. FENDER WASHER
37 1 007808 516 - 18 N.C. X 6" HX. HD. SCREW
38 1 301401 SPRING
33 2 016500 516 - 18 N.C. HX. NUT
0 2 000602 #6-32 N.C. X 1" RD. HD. MACH. SCREW
41 4 019600 #6 LOCKWASHER
42 2 015400 NUT HX. # 6-32
43 1 305401 PANEL BRACKET MEMBER
4 1 654000 BOOM, LIMIT BRACKET
45 6 005901 SCREW, HX. HD. 1/4 - 20 N.C. X 1/2°LG.
46 6 015900 NUT HX. 1/4 - 20 N.C.
47 4 663100 CABLE TIE (NOT SHOWN)
:g 2 663200 CABLE TIE (NOT SHOWN)
50 1 REF. CONDUCTOR (BLACK WIT)

7-120







AT PRI {4 iy pstacrtend [P L B YL
& e & el g u..-._ & A ._-u..__u...h_ﬂ. .7-...._'__._._:.»..1 e
“ <I0E69 u_n..n_ H J =X Tind & pia ilaw w b aw
nieledlw e pmemw g | il iter ._._-m_ iy ) Do v i 00
Ty Ed
S E-2T1 wmn phe poe s L
I
ATHMISSY TINVd  AVI3H : ..H.....“_._-_ ot o
LTI z - b i
e e e e e L] e 02
LETETR LT R BT TLAT LT 1 bt 1ivg i = 0 L b 4 D B
ANVJIHOD INVHD OLNY Tt b Ty o
af Eawn | VW QDI DEian el | DR ) WA
Twaw bawe 40 457 & LLwnD
WOl g3 10 — I m.—..n_l_: | |

6F ¢Nﬂﬁ¢nﬂ_

ONDTE:
OgmiS:
T

SR
o o e e

7-2.1.0

Qv | 1ivd | e wil
Gn LI On Juniini
WOIIATE w3 -




RELAY ASSEMBLY - AW-699012

ITEM | QTY. | PARTNO. DESCRIPTION
1 1 614230 CONDUCTOR
2 1 622331 CONDUCTOR
3 4 600304 CONDUCTOR
4 1 622321 CONDUCTOR
5 2 622318 CONDUCTOR
6 1 622326 CONDUCTOR
7 1 622316 CONDUCTOR
B 1 622304 CONDUCTOR
9 1 622310 CONDUCTOR
10 6 658300 CONDUCTOR
11 28 016800 516 N.F. CAD. PL. HALF NUT
12 28 020700 516 INTERNAL SHAKEPROOF LOCKWASHER
13 2 658500 RELAY CONDUCTOR
14 3 660000 BRAKE LEAD ASS'Y
15 1 635200 TERNIMAL BOARD
16 1 646900 SWITCH
17 1 655636 CONDUCTOR ASS'Y
18 1 660226 CONDUCTOR
19 1 660223 CONDUCTOR
20 1 660229 CONDUCTOR
21 1 660206 CONDUCTOR
22 1 660230 CONDUCTOR
23 1 660218 CONDUCTOR
24 4 019600 #6 SPLIT LOCKWASHER
25 3 660406 CONDUCTOR
26 1 659904 CONDUCTOR
27 1 660310 CONDUCTOR
28 1 659700 BOOM LIMIT SWITCH
29 16 015600 #10-32 CAD. PL. HX. NUT
30 16 020001 #10 CAD. PL. LOCKWASHER
31 1 660312 CONDUCTOR
az 2 005901 1/4 X 1/2 CAD. PL. CAPSCREW
33 2 015400 NUT HX. #6-32
34 4 000404 SCREW RD. SLOT HD. #6-32 X 5/8
as 45" 800589 ELECT. INSULATION PUTTY
36 80" 800580 BLK. VINYL ELECT. TAPE
a7 17 634401 CABLE TIE (MEDIUM)
38 1 660417 CONDUCTOR (BLK W/T)
a9 1 636600 JUMPER BAR
40 1 654100 SWITCH
41 1 305401 PANEL, BRACKET
42 6 650524 RELAY 24V
43 6 005401 SCREW, HX. HD. 1/4 - 20 X 5/8"
44 8 015900 NUT, HX. HD. 1/4 - 20 X 1/2°
45 8 020200 WASHER SPLIT LOCK 1/4
46 1 301401 SPRING
47 2 016500 5/16 - 18 N.C. HX. NUT
48 1 008000 516 - 18 N.C, X 6" HX. CAPSCREW
49 1 654000 BOOM LIMIT BRACKET

UEI?BDD 5/16 FENDER WASHER 1 1/4 O.D. :

— - - -




RELAY ASSEMBLY - AW-699012 CONT'D

ITEM QTY. | PARTNO. DESCRIPTION

51 1 640700 SWITCH, PENDANT LOCK
52 1 660240 CONDUCTOR




saa

LY ONTd JOVAQAIH HOJ
.—._mlumm_.__“_- TInvd AWM - =
T

- - & k!

] D 7 (s1oL0E-MY '43H)




=g e

:_i._
=

o g i i e R B
W1 P a0 R b i b i

v s it o bl e U i T

ng gy _

SO1919 -my _ o)

[ TR T jin

50y Lnlm

i & han b i
DU} padage swoilesh |0 B DTN 0

AIBWISSY 3INVd AVI3Y

i ¥ ]

L&) L T R

v Gy bl Vi ey
I L T T
i a8 £ s B

S P R ST el | % L B QL] b
B LR L I ENNEY ey P i W
ANVAINOD JNVHD oLNV Eot sl e iy i
il ey | VTN ONICR Tl el 10
irunlwe W b —
P AL ﬁ [ _nl* 0 _ FTI]

vl

@
&
@

B P

& Fhe

9t

daur | Nird |

g o 1

el

AH3liva
40 ITHINEIL FAILYDEN
0L £309 378vd AH3LLIVE
Q34 "dNNOHD IALISCd HO4 I
JLON

D

1 3=

DOD

.

P

7-3.1.0



RELAY PANEL ASSEMBLY - AW-676105

ITEM cTY. PART NO. DESCRIPTION

1 2 622316 CONDUCTOR

2 4 600304 CONDUCTOR

3 2 622310 CONDUCTOR

4 1 622306 CONDUCTOR

5 1 622321 CONDUCTOR

6 1 600316 CONDUCTOR

7 2 622326 CONDUCTOR

B 1 622331 CONDUCTOR

9 6 658300 BUS BAR

10 2 658500 BUS BAR

i1 36 016800 5/16 N.F. CAD PL. HALF NUT

12 24 020700 5/16 LOCKWASHER INT. LK,

13 3 660000 BRAKE LEAD ASSEMBLY

14

15 3 660406 CONDUCTOR (BLACK W/TR)

16 1 655636 CONDUCTOR

17 1 660223 CONDUCTOR (BLUE)

18 1 660226 CONDUCTOR (RED)

18 1 659904 CONDUCTOR (WHITE)

20 1 660229 CONDUCTOR (GREEN)

21 1 660218 CONDUCTOR (RED W/TR)

22 1 660415 CONDUCTOR (BLACK)

23 1 660206 CONDUCTOR (BLACK)

24 1 660230 CONDUCTOR (ORANGE)

25 1 660310 CONDUCTOR (RED)

26 24 015600 #10-32 HX. NUT CAD. PL. INT.

27 12 020001 #10 LOCKWASHER CAD. PL.

28 :

29 6 020200 WASHER SP, LK. 1/4

30

3t .1 330664 CONDUCTOR (RED)

32 1 635200 TERMINAL BOARD

33 6 200182 RELAY 12 VOLT

34 =1 654100 SWITCH

< 000404 SCREW RD. SLT. HD. #6-32 X 5/8" LG.
6 1 020900 5/16 X 1 1/4 0.D. FENDER WASHER
71 007808 5/16 - 18 N.C. X 6 HX. HD. SCREW
38 1 301401 SPRING

39 2 016500 5/16 N.C. HX. NUT

40 2 000602 #6-32 N.C. X 1" RD. HD. MACH. SCREW
41 4 019600 #6 LOCKWASHER

42 2 015400 #6-32 HX. NUT

43 1 305401 PANEL BRACKET MEMBER

44 1 654000 BOOM LIMIT BRACKET

45 6 005301 SCREW HEX. HD. 1/4 - 20 N.C. X 1/2"
46 6 015900 1/4 - 20 N.C. HX. NUT

47 4 663100 CABLE TIE (NOT SHOWN)

:g 2 663200 CABLE TIE (NOT SHOWN)

50 1 660406

CONDUCTOR (BLACK W/TR)




LG0T -MY

1 _.nl._..l._r__-..-._ i)

L0 Wit Ly ba SLFEN B8 (Do | B B

i) Lwa

— 3 Yorrwd Gifry oD dia heCond Wid B ibend i) f
.

RSy bl |G Rl W20

HOISHALG HO08 "QLH H0d

AW fed

e S A i oY LI

Canid s Dy W b

AYHIVID SNIHW TYLNGRT NS S| e ey e
ryy e i o 1 e
e e d e i et ] L1 ) b yre]
TR SR YTV ¢ S B8 D4 WE=OLTE W0 EETvn TR0
ANVAWOD INVHD oLV T o] o Gioet recnas 553 wen
TRdLlvin o3 LEN
] Tolwwa | Lx] a0 | Maa
AT1ERESSY HOITONIH =14 111
ATMHBWISSY HOLDNONOD| BOGBOES (B L [ & "
ATEWISSY HOLONANOD] €160€9 8] L | € | (

AYTI3H dnind

1OvHLIH
(+) AliHm

(=povie—_J| [ =

[+}GNN%§35-/

X0B8 QIONIT0S 3ATVA

Oy _ -__.n_ [ ]

W33HD

Hovd

AYT3d KMOQ WOQA

N

7-4.0.0

O s




WA N b el O LG
LD Wy 8 A e T B LEm L ey | BTV LI

TR Uk
— — Jtp Q3 e G| A LR e ) b
— LB
Bl Pk R e Tt

SE0=KY :
] ._.._. b r ] LG]  BAcy mwred il FAomad N
[¥uleryins
L10A #2 | TS| Ty W 0 B B3N
JUYWIHIS TV _E._.an_m BT !:..._.m_._ﬂ T Moot
O T e T T — inguan] *W
VHH TSl VIV & briih 5ia G =Ty Biiaadii 0 F1Y e 113w W00
R DY BN

ANVAWOD SNUVHD oLnY .m..#..ﬂ Ve 0G0 Vpoka B O STIWEA

e dive w0
LT B [ omuws  Teo[ e [rma

coruse |

—l

AHALLYE—

s

Pl 1l ,:.:L
_

_I [ L1
1HYOM3d

HALMS A3N Jﬂ

7-5.0.0

T O Marinid

(N | i TR KD
FreCefia )l (= =]

G aav w Tivd .—




e | popn|  yiemind A SIEATIEY ] ser o
tn-f..r_v tw_n.twm.ﬂlliﬁ am_ _ m...._ua  Tha') Eﬁpﬂssnfﬂ
NOISNILXI ¥IMOd L110A +Z\Z} |—u s 138 100 3 1300
JUVWIHIS TWIIELD313 / -ﬂ..._.ﬂ._ e g a2y o]
A B T Bl ) e 7 e Sl e e LI L] oS = m..“..-ﬂ
Whind wer Yol Wl W = Belie 1le G4 WERI T, | e m e maosre
ANVAWOD JNVHD oLnV L] 17w A0 d5ais T3 w00

Temelirrm o0 i

) i B | i |l || dic | mai

fie

| CIONTIS

| drind
()(@ (el
z |
WhouD3MA
Hoe

; @ I ._.zuﬁtn.uﬂl.. -
IU_.__Ell_l 3
an UL .

I

Lk 3

. Fa
B/ HO HQ
SI0H R0

1 W Y e
g I J

7-6.0.0

LIHN
DRIHDLWS
3D¥L0A
g 0 | i M D
da¥ | Jivo | e n.:.__....... =TT £ DL




i
e | Y [T ) BT
TTOTOT v SRy B
il A i s | pann B R
oA w2 e [P L bl et
JILVWIHIS WIIHLIII3 yival B TReR | s § VeaauIves
N R R e a el s ) e L Jﬂ_ﬂ.mﬁ. - el m..""_”__ﬂ
MR VROMYIRD VIV § BT S0H G4 - .-.....m»..._a_lu-—r._..__!!..l_.m
Beasn Wi Juv LawluLHl
ANVAWOD INVHD oLV P 3en) 1% 0110w It L0 F3¥ 4
IWie BLwA a0 4l ajijuwng -
Ol [ wievs Jea[miu | [

L LW

ohMs_Qvol 2

kg 1] HO dfn N3 an
M ) (N 10H | |151I0H
(e

|_. H.HH

e
L ] +
1.‘ - - - T - lll..lIJ
o Q o |1
“ nnwm,: %a—n_: an%"
LHYON3d! |
_r WML .Eaz.__ Hooa .“

'7.7.00

Qaav | Javo | WL 0 il

THOTIA NN P e mlsbil G Jefa g




e SR p— —

ire

joioatre & JH] == .

AERIEEY MliNIANGD Jawioa e =]
AW NOD IHUHD OLmS L oy e el i
e e T =Tunlan T
08 UAENOH [T I
(I A T LT T T LA
a3y e | Taeteed TR
| Wiw 3RO YOV WD | OFokEs | [ 1] v ]
1 x| i i [3
Wil L) ] ¥y
i
L]
[ b
HET
(1]
(1]
AT
¥ ]
(KT
CAET
i
T
&i
NPT (1T i far
438y Vgl WIHgYe | DORkID I3 T
AYOHWS T} INN | DOEMID (R ET
FPro I Pl T IR [
4334 Ny B30 | oOwEi0 ¥ [ we
LT .._..m -_..-Jm pilses
rRATIT I Iﬁm LT
A pﬂﬂ.ﬂwﬂig B IT]
= ALl wa3a T peessa 1T T2

won §

(=

-

7-8.0.0




FLE IR ] | e e ] v awrn
T T = G R —
e e 1 iy —— il —
DA KLY B2 ok Nt ot i b e
ATLATEEY 4 LEIANDD SOVLIOA e e e
L L e o~ g B
Rl v L o

WILWEARGS TOTI0A T Al ' b
TEnd A8 | Gk

ob- dCmlnwd TEAS [ w0
TEwF] WlsDa | LOD05

e ]

W01 MDD FIO0C

cl

1

Wl WO B 301] i | oOrwtoce [N 1]
@v3JIL | OOZied ® L

W E RO 434 w0 Dk TH CeTe0E | COSR00 e wi
1Al E943M e u.._!.___.l_.__! 106500 1]
AT

£

L] L1

(A

1 3

eli

[RET

AT

PR (T3 ¥ | ¥

Yooy O aH'm Qi | &
._....nhz.-._ur‘iww.m B0kE [N

A B W FoMYO W3 ok L] (AT}

AR LYoA waag | Tl WL H

= l...-..!..ll __-.—

7-9.0.0




T
A
T e e T = Teieu T
L0 0rn) pooug | CHONEL L L 2 ) i ]
e ] IR0 E VNI QLAY AW
Dt oy L...ﬁﬂh —mhes | 3] mu__ CH Tt TP TR )
T R L L I 1) ¥
Ty ] E
[ 1] E B
& -m-
ilw Bﬂ i (L)
[ HN] o
3 - L 7
w5 | & b} T L
[1] % 1 i
e OE AL [ 4l o] P 1w d._a,_ __ .q.‘_.
N N i) [ear L] A
i EW bI-BCAIRA | GALLID BE i 1 il
__E- “:E_ET_...I .on_l..;_o T .:_ % e o e e .I...lxnll@
- 7 i ; R e
@.. .....__,‘ N L =
— —@&
o nﬂu].
o geg
OmA ~
[ °© 5
@ tawa r2i ua_g
e ___un.. :_ \ 0000 =
i20A W1 LD * -/ M .\
vt — |.._1|:| R -
; ;
m m n_
ik il
- T3
3 ]
e &
@
s ._..I_
unH_n 2o nt
— i —

7-10.0.0



TROUBLE SHOOTING THE VOLTAGE CONVERTER

PROBLEM

Mo Cutput Voltage

PROCEDURE

Turn unit on with the lever on the fuse box,
Check fuses in the fuse box.

" Check power to the fuse box; it should be 110 volts (or 220 volts).

Check inside the converter to see if the transformer output leads are
connected,

Check all the diodes to see if they arc burned apen.

Low voltage output

Check input voltage. The 110 volt unit requires a minimum of 110 volis,
The 220 volt unit requires a minimum of 210 volts.

Check to be sure you do not have a 220 volt unit in place of a 110 volt
unit.

Check the transflormer outpul 1o ground. it should be 24-34 voliz ac,

High Cutput Voltage

Check input line voltage, The 110 volt unit takes a maximum of 120
volts and the 220 volt unit takes a maximum of 240 volts.
Check 1o be sure a 110 volt unit has not been substituted for a 220 volt

unit.

AC Voltage on Converter Cutput

There is 2 bad diode in the bridge. Remove diodes and check for polari-
ty and current blocking.

VOLTAGE CHECK

220/24 CONVERTER

Connect 220V leads 1o generator or other 220V source.
Check voltage across top of fuses in fuse box rectifier.
Voltage should be 220VAC £ 5%. If voltage is above 230 or
below 210 chieck voltage at source.

If voltage in Step (2) is correct, close fuse box and turn on
reclifier.

Check rectifier ouwtput. Veltage on D.C output leads
should read 24 to 34 V.D.C. unloaded.

Turn rectifier off.

Connect DC leads to crane.

Turn rectifier on.

Connect voltmeter positive lead to hoist motor stud F2
(Stud that brake lead connects to) and negative lead 10
crane case ground. With 2000 1b. load on crane, hoist
(with3 line block). Start hoist in up condition. Voltmeter
should read 22 to 28 VDC.

110724 CONVERTER

1. Connect 110V leads to generator or other 110V source.

2 Check voltage from top of fuses to buss bar in bottom of
box. Voltage should be 110V £ 5%. If voltage is above 116V
check voltage at source.

MNOTE: Fuses are connected in parallel; checking from the
top of either fuse lo buss bar will give the same voltage.

3. If voltage in Step (2) is cormect, close fuse bax and turn en
rectifier.

4. Check rectifier output, Voltage on D.C. output leads should

read 24 to 34 VDO unloaded.

Turn rectifier off.

Connect DC leads to crane.

Turn rectifier on.

Connect voltmeter positive lead to hoist motor stud F2 (Siud

that brake lead connects to) and negative lead to crane case

ground, With 2000 Ib. load on crane, hoist (with 3 line block).

Start hoist in up condition. Voltmeter should read 23 1o 28

VD

@ e



A - -H130 HINNVIN ANY NI 35N 36 LON Lsniw any | ASSY LGN
- "00 3NYHO OLNY 30 ALH3JOHd 3HL SI INIHd SIHL
i NOOOmm 4? 1V ~ TL61-5 ¥ LA ISNY &3d 35Y
NCHSIATH NMYHO ) 321 308 31¥0]  3A08Y NMOHS LON S3ONYHITOL
oo "ONUAYHG
SIHL 37¥2S LON 00 '$3503
3718V0 43M0d i JUVHS ONY SUHNE 1Y 3AOKEY
aiva oL T XXX 81/ F IWHOILLOYHS
3141 090" F XX’ ZIL F ST1ONY
£9v0-9C0-016+*0V0H OONIW HLHON Z0LF A8 Q.4HHD ‘a34I03dS
1690-85I¥L YWOHYTIHO 'VSINL+ L6908S XO8 'O'd 88/ \u»\.m ISUMEIHLO SSTINN SIONYEIT0L
ANVAWOD INVHD OLAYV [ T35 - B senee
A nwwHa | TV Q310N FSIMHIHLO SS3THN
IVIHALYA 40 1S
NOLLJIHIS3a "ON 1HVd s/ia| Ao | wau

FIYWIS-13AIMS “HOLONANOD 002699 _ |

LAN/M  SNIHSNEG 000S00 | 2

AVNIWY3L 108200 | ¢

D9 $=HOLONANOD | €00-128008 | 174

Ad.ddv | 31vQ NOILIHOS3a H11

SHOISIASY BHD

Ll

T4 N




oy AWy

LIEWISSY LINN SNIHILIMS FOVLI0A

ey

m "#IH Bl

(T L TR

b L D i O L D | W B

-2 gL

W i LR T AL
Bl W L RS W Y

i Sl o [t w o DS

friniin ol
Wil BV A08 DO LEDG

el Di W il TN AL bW

Mol A RHR o kol e e
Wirief wrley | inl WEWH » B PO 09

LY L) — WAL | WDl IV
BT wlil G NV

LI )

o e D B N D M0

WA M PV BROEN R

ANVAROD INVHD oL el T T T A
Tl § i gl 1540 YT ]
WO i3 10 ON Luvd WO Ll |mlnn _
5 NSA "30v7d ONILKNNOW 11010E 1 1
[TVERL 10d5S AZI=A¥I3H | 281002 -5 B
HOLDNANGD | DOEBGS z| ¢
(78} HOL3NAONGD | BOCOO9 1| v
(¥18) "OLINONDD | 00LEDS 2] %
(¥78) HOLanAKNOD S1E009 1 {8
(¥18) HOLONANOD | 104809 [l T,
(HIDVHL LHMA ¥18) HOLINONOD | 90r099 £l 8
[H30VEL LHM /M %1E) HDLONANDD | B80r093 11 &
SIBW3ISSY HOLINANDD | 100189 1 (01
{034) HOLonowoDa | vosoce 1l
{¥78) "goLonanod | EOEESS z [ 21
v2-91/S JIVH-X3H "LNN | 008310 | |01 ] €l
91/ ¥207 LNl ‘H3Hsvm | 00LDZ0 ol | &1
eE=01 "LNN Q09510 9
01 . ¥207 LN 'u3Hsvm | 100020 9
_2/1 X 028/ 'OH'X3IH "M3IHIS | 106500 [
02=t/1 X3H'LNN QOBSI0 2]
91,0 X 02w/ ‘1708 | 09500 2
v/l 'UIHSYMNI0T | oozZozo L
HOLINONDD | B0E00S 1

ir

434 o

HILIMS
WI0TA3N OL

033ml Ol

@)

GET o 434
| (®)
@ =
A Ay §
$1100 SNILNNGW - NMOHS LON 61 W3LI didls b3l oL .wgqm_._uh_ :m..__”_._.
: t310N

Qv | Biva | il L1 1D [T8] _ O Jwiigm

EHQutiA LY e e % : -

7-13.0.0




i el e kil 1 P MR

AREY (X

=g g

2 b e o [ L
- ) i W taed 1

(—.E-H mmhﬂm...all-.ui_._ _ _u._.u__. _ i ya E-I—.lt-;—h.iﬂ'l“l-“__.«m

n HNOWAKNY € u g el i Fd O 00 D0
ATBW3SSY LNVON3d weal o3 Ten | e e i

e L T e LT A b 11 i Al

B L L R e e Y T =T T R M I]l!n_huﬁn—ul-i__ﬁ
ANVAWOD INVHD oLV ') Vv Biaiom Mo I 153wn

S liwes ol iR

Ce T =14 5] ..— Cmn iwwa Laa] i | =l

ONISMTOH INVORId] 209k g |1 [ i

HIAN0D NOLLOF] 00fiE9 |1 [ 2

HOLIME 319901 0DZ¥E9 |- [E| €

[ ZOtor9 (- | C | ¥

00500 |+ [OL] G

lOIS00 |- |e |9

FEEEEE _F. m

L 3N8YD dvi=AL] LO¥¥ES [+ 2] 6

Y3dANr| 009959 |- 1 € |0t

H A L SIVNING3L] LOL0OD |+ | 8 | Ll

INN| [7eG6L9 || ¢ |2l

P ONIZ—=0]| 001Z¥9 |+ € |St]

03L¥1d B ¥201 lIMdS H3HSWM| 004610 [+ [ € [¥1
Idv1 H388NY 1LINDH0 30 ¥/%] 085008 |+ el Gt
L L X B OH NVd 'L15 IS M3yas| O0Z%00 |- [ L |91
91 8/1 Z ASSY HOLINONOD[ 8+¢2es (- 1€ [ /1
| ZvEzze || T [8l

10FS¢9 [+ L |BL

| IsOiliale WY
| 2aav [ 1iva | win Lain 3513 i
“TOII08 [ogd MIAW-
(3an1e) wecd noda
(dl/M 03d) RWOQ LSIOH
OV 18) 1431 NHML
[§ )] F
Qoo [@9] ]
a1 22 et
..u.hmzuE:M.mT 6 & &
[
(EL/m TLIHM) NSA
{H3389) dn LS0OH
(a3u) <n wooe
NOW JIH3530 HLONT 'O LHYd
L4 81 Cl¥Zr9
e 0ZYirg
1 9TrIF
L4 £€ OcrZrs
F18¥Y2 BOLINONOD L1 0F ichzre
R OF¥Z¥0
1d &5 0S¥Zrd
Y ER 1 [(Ai4e]
S
1 B
i
% I
[ — ;|
& .

7-14.0.0



e am]

LR M EY

Pl

WDl i g (P i
LK AT AT S G P IO L G
83 bery? 07T 10 4juona o] B J b )

i s sy W by

{ LHYON3d NOUINNY ¥ )
ATBN3SSY LNVON3d

o8 5=}

FEER Rl 8 5 B B i i e
N W ST L) Wk, g, O O

Sl

Dy bl i FISRAIINGL

Rl WWOE ni..ﬂ Lgleia)

ANVAINOD INUHD QLMY [ 0] v oo b Sowana
0 g P D vl | ddn | sl
SNISNOH TNYAONId] 09189 T-11 L]
H3A00 WOLLOB| DDLLES L] &
HOLMS 31990L] 002¥L9 ¥
_.E_HEW u_mmnhlhnﬁ_m_ C0E0F9 ¥l ¥
(¥/C % 8 OH Nvd 15 ‘1S M3505| L00G00 01 S |
¥/l 1 %8 O Nvd “1TS °LS M3IS| LOLGS0D |- €[ 9
—__H31dvav_318v0| 108gE9 || L | £
((52) 318vD H0LONANODD [z00—-25900d + | | | 8 |
3L 318vD dva—AL| LO¥¥ES || £ 6
U3dNNr| 009959 ¥ 0L
8 % L SIYNINYZL| 101000 ov[tl
LnN| 142649 [T # 21
SNIH—0]| 00LZ¥9 |- | ¥ [EL
REILA HIOT LNdS HIHSYM| ODLELD |- [ £ | ¥1
3dYL H388NY ALNOWO 30W . ¥/t| OBS0O0E | - [Lve|Sh
(Z/1 L X 8 OH Nvd 115 IS M38JS| 00Z¥00 |+ | L |91
9 871 2 _ASSY HOLONONOD| 9vEZeze |- ¥ [ L1
01 g/1 ¢ ASSV HOLONANOD| [¥Eee9 || € 18t
dIdLS IYNINEAL] LOEGE9 [+ | L |64

T T

-
-

Qv | 10¥0 |

ol TR R

o]

“HROLI0E Wodd MIA-

(4L HE3HD) "LXJ NOO8

(ama} Koo nooE

(HL/m Q36)] WW0O 150H .,I%_Mv %w_
s
i e

M. ©

(L % JLIHA) NEA

=)
b L bl
[H3385) <n 150H

(@) dn nooE

Pl P oF I I O I o S

=

(al/m 3oWVE0) "L3¥ ROOE

N e P
.

7-15.0.0



LTLY UL TR Il dand Aty L ALILEA bW

N o Y T B =
O pid L. ] E- EE-E&“H
( TNBYAOHIH HOUINM € ) A i S S 1% vt “ROLIOA Wogd M3l
AIBH3SSY INVON3d |—bs i Sunh
e S e s RETET2] menauo v sisenstn ®@ (5i0) o0 Hoo8
ANUVAROD INVHD oLy T o] v Chicon Boveaies 37 0en ©,
Traalivm o BT (dL W 0OH) MDD 15K0H
ugz_mwﬁﬂlhﬁﬂnmum. Fﬂml.w..mm_..m = TIL @ Govie) 1331 ::E._ kr\m.w
¥3A00 Wolloa| oozigs T-T1 12 OM[® _ ) ol
HOLWAS 319901 00z¥€9 [T €€ @ oo LY
HILIMS F19501L—-1008] Z0E0+9 |+ £ | + {(alinw) LoH S & N.‘.wj & G
7/ ¥ @ OH Nvd 115 IS M392s| 100600 |~ [OF] S| (@ —=onveo) o et -]
5| 101600 |- 2|9 [WVJ
H3ld¥0yY 318¥D| LOBEES [+l L | £ @ (il ALiFM) NSA Ww
[ais 318YD_H0LIONONDI| 059008 |-t ] 8 =
30 318v0 dvH—AL| LO¥¥E9 [+ & [ 6 ® (N340} 4N 430H
¥3dANr| 009959 [+ 1% |OL ® (038) <n nooa
8 % L SIVNINGAL| 101000 8|11
TAN| 122529 £zl H
uz_ml.u 0oLe¥s || € |EL
D0Z610_| - | £ ¥t
085008 | - [-1Z[ 5t
LY 8 O Nvd "11S 'S M3X0S| 00Z¥00 [+ | L [Ot]
(91 8/1 ¢ ASSY_HOIJNANOD| 9vEez9 |- 1€ [Z1
"97 8/1 € ASSV ¥OLONANOD| Z¥ceed |- ¢ |8t
WORLD313 9N 1d|_L¥00¢ L 61
318Y0 NV 10| _CLF00E I [0
9o p ; § ﬂ
__.v.._ e £ £ ra am“m
f”_ ) C 3
._..
T .
® ®
¥ |

7-16.0.0




[T T : = ] Wiy
e T oy B Sav s ] s =
10| Baas b 0 Brpoveaon
TIBYAOHIY "HOWONNS ¥ ip g=) b v .n-.._.nw...mmm.“
ATBN3SSY LNVON3d 2vel WSTRE] W § wbiores “WOLLOH Wodd M3R
hip T [ RN CERRIL- 1)
I BUL 1 W 150 WH ) 8 1o BEE 04 TTEFTT ] pimaii0 15 Eamrni s
ANUJIWOD INUVHD OUNY  [1500] ,,, 1ho i e ssesins ® (41/m 30HY50) 139 mo0d
T il TR R e = FULF] | ARD | FdL - @ ﬁU—.—E —F—}ﬂﬂ —.E.m
JHISTIOH ITRYONSd] TO9TEY L1 4
43000 HOLLOB[00Z1co -1 T 7] @ RS r%u %w
LS J1000L] DOZ¥EQ || ¥ | €
HOLMS 319901-1008] 2050¥9 |+ ¥ | & | by
[¥/€ X8 OH Nvd "L1S 1S M3¥S| 10000 |- 0Ll G4 (oo [°9 L.WJ, e
[#/1 1 X8 OH Nvd "175 "1S M343S| LO1S00 <9 @ [ETTETy T =2 @.‘G g _
¥Aldvav 318vo] 108ecs [~ 117 (O o R T T & & s
oo=zcoo0e - [ L | B | L~ .
30 318V dvi—Al] 10759 Z|6 F
M3JANr] 00999 |+ | ¥ (o1 D NG 47 dRRBAL, T
! m._.qz___.‘_mmp 101000 |+ [OL[ 1L & (FG345) @n 15OA
INN| 172679 |- ¥ |2t
SNI=0] 0042¥9 |~ ¥ (1 W (a3u) & hood
00LBLO [+ ] ¥ [#1 ! ‘WL/M N33E0) ‘LG noge
085008 |- [.t2|G} 4 __
: 00/¥00 | ~1 1 [0t )
- 91 8/1 2 ASSV_HOLONONOD| 9¥szeg [~ ¥ [ Lt
91 8/1 ¢ ASSY HOLONANOJ| /¥Eeed |- [ € (81
WOIMLO313_On1d| L400E [~ 11 |61
18VD _dNV19| Z1%00¢ [+t 10z Hw
®)
D ® O () @
\ ’-._‘._ ..!lk‘....l .\.\.\..1..-.‘.\.\-..\..-1..\\.\.l!.‘..l...l...l...l...\..l..‘.‘...‘.\u\..\..\.\r‘.\\.\.\.\“ﬁ.\‘“‘.‘.\.\.\.\.\
“M ...n“‘ _E_ 1 = ; ﬁm
&:«..“ o) - x
N e N ..|u_4 L .ﬁ _ _ _ ___g
I Ll L] ?,,

e ,,,,,,/ﬂ,,%,
@_ iﬂ TH .&r - - C




=T e T _ i aﬂ“ﬂ-mﬂhﬂvhmnmummn-wqhﬂtnhwﬂﬂﬂ AJLY AK]N
:ﬂ_.__.-_.__-ﬁ -mm-mmﬂm-rlﬂrﬁ.ﬂ...‘h_ ..m; J.-_.___li fi=d —Ei-h"_‘"ﬂmpﬁﬂﬂ- o
pL/0LL B f T Rty Ve Gl VDD
ATEW3SSY LNVON3d T ¥ vl il
LA} L1 Al i Ry
ot U R 8 & ) g | SO | e B et T
Tk Tl b W e e 0 O il —H.ﬁ.—.l-—.;vﬂﬁ..ﬂ.ﬂ“—._.llﬂ
hcﬁrmrﬁnu uﬂﬁr_mu E-c | VW OO W T R
vl Bl v 60 LT EELTT L]
el 91w MY O LWV L LEY m i AL -
DHISNOH LNWON3d EREEI ey Gl WOOE "LX3 ‘0AH HO3 NMOHS |+.l\__
HIAOD WOLLOE DaLESj1] 2 1 —
HOLIMS 319901 oooz2esle|c|_ [ € o ¥1/Nu3 E..J
HOLIMS 319901-1008| zosops|t| v | _ | ®
WEXE "OH NYd L15-'L'S M35 100800 |0I] § al WOLLOW WOMS MIIA i
W1l X8 OHNVd115- 1§ M3ud5| Ioisoo|2| o | —[2 it L Wi/uNa .:_
H3ldvOvy 31BYD I0BEES | 1| L 1 |_ i
Q1S (£2) 3|V HOLONANOD | 08008 | 1] 8. . ShOEHS fregiany A
3IL T8V dvhH=Al ovres |z 6| [ 2 ‘Wecd _lo & . o !
«06) diH1S IWNIWHIL oeses |1 for] [ H.wdb_m o o O o
891 _SwhAEaL| 101000 1] 11] - [&l .... o o o
1NN uzeafela) | v 1 i i
ONIH-0| ooizea|c|el| | ¥ a%,ﬂ_mw:u&e by
Q3Lvid B 001 LS HaHsvm | 00L6i0 (¥ vi| | v 2 ie _e
33wl H306NY 3LIN0A0_HIOW,We | 085008 L2 61 ~ - [ s |
Z1XB_ 15 OH Nvd 105 M35 | 002500 1] 91 e == " TWzsm 90 (438
MO0R 'AX3 QAN ¥O4 D34 SALI TVKCLLIOOY >
(,92] 318v0 HOLINANGD [200-2c00d | [ 8
HOLIMS 319001 | 0O0Zves | 1] JI
HOLINANOY | 208099 |G| Bl e
uve u3annr | 009989 | 1] 6

@
B @ ® O® —

(2] \...Mr...l;W.. Luﬁﬁ\ﬂ\\\\\\\\tﬁ\\\ﬁ\\\\\\%ﬁ._u\.\\\\._ﬂ\“w\\\\\h\..\\h% -h w.
CHTH Z % 4 o VALY

s J 7 i - <) 5 ” S e AL

L] v Ea, Lo ] Cas) o Pl if

L e

:
I,fé
?
[
Z
,-/*
2
(@
=
(&)
~
——
L)
SIS

Caay _ 1ivd H LT ] Wi

[ =i Tk pefibl i [T




18 B HONGHHL | ;
T Salll Wiw Indd "SINAAIESY BOLIAON0S LHYONId HIVLLY .“
i ; ' IHVONId 11EWAORIE "01 ONY "8 SPdLl v CuTEIS WLLHIL CHY Ouvid AYT3d TIVIEH
P o L S A | o PR i AUUGET WIGANM Juvd WIGBO LD [NVOH1d AIXOVEE GuYnO ONY EMJUSE JO OY3W NIWAL3G 1U GL Savnd
| ANUCNOS VU O | e e — TAvAGMIE (HOIENLLE] WIs0H]) "HOUINA ¥ twm k1 AY 13 SEINNOML WOJ HONON] JE007 CMINIE JAVY] ERlNDE /0 X JWA
o e - sanoce uvd W30 ou,v/1 (£) MiM LIXOYNE OMYNO D1 Liyld ONUNAOM ONY WOLONGHOD WIVLLY 9
EI LT ) ALY L B L1 LI LHYOMId JIEYADAIM HOUDHMY € BOJ T LEOIBLE=MY 123 d AY1IM 20 X2000 TWHIRNLL O |
TEIEOTO=MY Qi COIEL A=y {01 80 & mIL) ATBAISSY BOLINGMOD LMYOHId JO0 <lS TYHIANIL FOYLLY ¥
135 HOLYRBOSN SHIHW IVROLIDOY BOJ 'L (6, U130 135} ONYID AVTIH MW LOTE WILWMSAIN IO H
QYD AYTIE O HOLYILE00A v, Uridd 333) 53904 03ddvl OZ—./1 1OKVIHI ONY HILON LD
W, V139 ﬁpﬁgafgnuﬂtﬂ:ﬁgﬁgéﬂuﬁ%ﬂ
g “N307E THINYLL WOHJ TIEVD Ivadd JOIHNGISD TEYND AVIIY JADRIY L
— & —
=& ._| 1078 SHLSI]
T -
I
ﬁ 1
P : 111
AT I
_ .Tml_r

LIVl Ouvre Ol MHOUWYIE0ON

e i

TA0H HILWEATA uEEuJ...._
i
A g L
G-/l MONS IT/8 OL i
E1U0H I JhavNd h S I |

mluq__..__- nl_-ﬁu_.. r—.l

FRETh e R ul_

Y = =i

7-19.0.0




REMOVABLE PENDANT KIT AW-066

i

ITEM aTy. PART NO. DESCRIPTION
11 300410 RECEPTACLE, REMALE, 10 PIN
2 1 330661 RECEPTACLE, MOUNT PLATE
3 1 300413 CAP REGEPTACLE
4 2 015400 NUT, HEX #6-32
5 2 019600 WASHER SP. LK. #6
6 2 000603 SCREW, RD. HD. #56-32 X 1/2-
7 1 330660 GUARD, RELAY PANEL
B 2 REF. CAPSCREW HX. 1/4 X 3/4" LG,
a1 330662 REMOVABLE PENDANT CONDUCTOR ASS'Y (3 FUNCTION)
10 1 330663 REMOVABLE PENDANT CONDUCTOR ASS'Y (4 FUNCTION)
11 480400 PENDANT ASS’Y (3 FUNCTION REMOVABLE)
12 1 480800 PENDANT ASS'Y (4 FUNCTION REMOVABLE)

7-19.1.0




RS ERTSER Y3dvas| 0019v3 | 2i} |
e L I [QOTITE, o W35S WO OMISN3S | 05200 e} |
...v.__.._._* BEllbE u..__!.i._..L :;m i L AT e 40 F Lm0 1434) EDWMEEU gE9559 .M___ “

. H 241 X8z v/l| 20L600

ATBW3SSY HOLIMS LIAM Qvol 2 .Gt A oot v | 062020 | o1 1
T e T L e T e o R v 3300 3uiM- 9V IBwHL | 009¢20 | 411 |
Ny ey Vi W WA 4 et O B |I.—_.«m..um..-n._._ Lt Lo b TZoB/C W01 JIWH=XaH 1NN ookLIo | 81 |1
ANVAWOD ANVHD oLy Pt [y ity e 7T b2 B/C OH X3H M35 | OO0 | 6] |1
Twinhivm 40 (51 ALl MnD ETT R EN 1oIoon |02) 2
i baru e 1O Os Lmwa Lo | ~SHDA"WHIL zoeo00 [ 12] 1
SiA310| 108001 — Socoo0 1221

(438} LNN H207-4TvH dN 8% [aleliz]{e] A

[33H) MIHISHTD /1 L X 3N 875 I10EEI0
HaLliMs | OO63v3

QUYNG Ll 2

a0 BOEZ09

LIHIvHa S0l b2

LNN ¥307-47vH 4N 2% 00kLIO
MIAHDIELYD 271 E X 4N BT OOE&00
MUY SHNISH3S G009

Hid 77100 &CX 8/ | 00LE20

zle|e|o|~|e || t|mla]-] =

=

© ()
[ 2

F I

o T
3 @ P (C
= Ly Ll
ﬁhﬁ.'. .- -

]
. imi
TI8v3 3NNOv3a wWooa _e

. (&)
Qaaw | Divad | il d1w 10 Wil

Tonnn

biliale (10K ]

iy i O B m g




e | S " T L YT WOHLale %10 CH Lu¥d | 32950
LT ) Y s e ety Sacty 1116
SrEsil LR ST T faa ! A, — — [ ] Ti
) P P ] AEnlLey
ATMISSY BOSHIS LINIT BHIME e 12 “Joaced | hawi
AR w9 s LL=F e
3 - W ne— TOI0ES (1] L
e e oI0% I
ANVHOD U alrm) ekl
e T
it - T T i
[T TN T [ ]
TR 3T T gl 1Y MEnoEY 83
Quwlvd | QoD (4l W] [ PRI TR LA S e ]
UAL% | oM P ot g
P e AT [
T P Ay MO
QIIOOn " B1EE | DOGERE Ll SP3Y B3N G4 MDY BIFW KMLLY AP
BHimat | oot ijc T L L e T T
FE-BE KR LI [=1 ] [N B e "wOaesl e AR 30 S0
L E N PE 00, QW XIW MIe3E | 00%L00 | | & | o T A
Tl WAL G S L LAY [T ] [TH I guﬂldﬂﬂr
TV A T AT - Sehsas gisied dns eot se
=T Bins
T L424) BEDSE ON 1NWd D QY = .\\
- ; iba g —
GAITEY WOLMON0D | JUTHD I [ LEW .
IE°8  WIN RN LiIM [T Hi e S

&‘1 e 3
Brpnnned i

e A

72100




T | o ey A DA erter Ml T
m nn_oﬂn..____"..q _ u_ —~ : Trne © tes it e Faw

JIMLD3713 " HOLOW

ANVAWOD INVHD oLnNV
= | ECATE

Y




MOTOR, ELECTRIC AW-300105

ITEM | QTY. | PARTNO, DESCRIPTION
1 1 300174 SEAL
2 1 300251 SPRING, FLAT
3 1 300252 BALL BEARING
4 2 300253 SCREW, #10 X 3-1/8
5 4 300254 LOCKWASHER
6 1 300255 RETAINING RING
7 1 300256 BAFFLE
8 (REF) LOCTITE 404
9 300257 FIELD ASSEMBLY
10 1 (REF) ARMATURE ASSEMBLY
11 (REF) SYLASTIC
12 4 300260 LOCKWASHER, EXT. TOOTH
13 1 300261 BRUSH CARD ASSY.
14 1 300262 BALL BEARING
15 6 300263 SCREW, #8 X 3/8
16 2 200264 LOCKWASHER
17 1 300265 GUARD, BRUSH
18 1 300266 INSULATOR, GUARD
19 1 (REF) NAMEPLATE
20 1 300267 HOUSING, BRUSH END
21 1 300268 HOUSING, PLAIN END
22 2 300269 SCREW, #10 X 2-3/4
23 4 300270 WASHER, STEEL
24 4 300271 WASHER, PHENOLIC
25 6 300272 LOCKWASHER
26 2 300273 SCREW, 1/4 - 20
27 4 300274 NUT, 1/4 - 20
28 4 300275 WASHER, FIBER
29 2 300276 BUSHING
30 2 300277 LEAD ASSEMBLY
31 (REF) GREASE
32 2 309100 BRUSH MOTOR
33 2 300116 SPRING, MOTOR

WHEN ORDERING MOTOR PARTS, PLEASE SPECIFY MODEL

9BE




__ = b ﬁ o 1418w Bm e 1L 8 i e g | AW L2
— | TG0-L0I00: W7 | 9 — TS T .
WM Ui e s ¥ I > v * AR _”_r.n-ﬂmu
R e i soron 10 wiSKAT AR &
30NN XN S0RL HOLOW o g kb d ety W 3um ov3 0L S0 HHaoY
ﬂm.am..:u ,_ s.“..._._“.n_:_ {,_.”...._m..m"”m oL ZON um.%wﬁm__.n__q wﬁ‘u_.uw.w “..Muw.m. Wv
e _. _ v i ___.:__ L [
ANVAWOD SNVHD oLny P EA .__..u_m_..w..__i.r:muﬂ._ﬂﬂ.“n!m HOILDTE0 FND - kit 02 HOJ NI NN b
Wi Bawe Gl L% o B RTER
[T [ ne v H—___..T__:_ | | £ SWall ¢

1531 wnid H3L 40 O3TEWISSY W3S 2
MMOO ONI HENUE MM Ov3d uﬁfw.ﬁzw_v
SILON 55304 0T34

0F 28—
W
Mifc
3 m !
_ £e
. i
e ‘o) -1+] ————te— = i
g =
i ' = ! b P4 | saiNoeg
Y " i 0L 0H0L
M S Sl _ A - - | wl
A H
el
gl
, - 8 |
r,H..._ -@ o \.ﬂ...__ m — _ "
] _ 2l
I -sgNISe-0¢ oL 3nouolll . _ '
_ v-v NOILD3S Loy
, AIBNISSY 01 HOIHd
SQW3NHL OL 3111001 Addy HIDTHL HOVIEM ILIHM 12
S87MI S2-02 0L 3N0HOL w3 LN LvneY
@ 'J10H 030v3HHL NI GNLS WOL108
ANDHOL WeN SETTNE 02 v BNISSY 0L HOMd
o cszMﬁmkowE.m OL 311707 Addy
LM 005
av3a a4
M daw H Towii _ WO a8 3% h0) ui H
Suigeh e fuad [ sy s Jungang




MOTOR 750 "S" MSX DUMORE AW-300105-001

&

ITEM aTy. PART NO. ~ DESCRIPTION
1 1 300551 ARMATURE ASSY
2 1 300552 FIELD ASSY
3
4 1 300554 HOUSING, BRUSH END
5 1 300555 CYL/BAFFLE ASS'Y
6 1 300556 HOUSING PLAIN END
7 1 300557 SEAL
8 i 300558 SPRING, LOADING
9 1 300559 BALL BEARING
10 2 300560 NUT,KEPS 10-32
11 1 300561 BALL BEARING
12 1 300562 COVER
13 2 300563 SPACER
14 2 300564 SCREW 8-32
15 1 300565 BRUSH CARD ASS'Y
16 2 300566 CARBON BRUSH ASS'Y
17 2 300567 SCREW, SEMS 8-32
18 2 300568 SCREW, SEMS 10-32
19 2 300569 LEAD ASSEMBLY
20 2 300570 RUBBER GROMMET
21 2 300571 STUD 10-32 X 7.5
22 1 300572 NAMEPLATE
&3 2 300573 LOCKWASHER INT.

1286

7-23.1.0



T e jakem ﬁ i .-...w__.q_. ..__._ = q»..- e | Amvixie
l._ﬂn_.l.m_ NG Qﬁ;ﬂum_ﬁxﬁ }_ﬂq_ H.m_-.— ||I-._..ﬁ ™ —.ru-c_:_. L] “ﬁ.ﬁﬂﬂhﬁw
Bknisi v
Al %= etk BV A0 O3 B0
[L209) 1S BOL0W wremi Gy Lewid Viv b=l
preel wew i EEs | W T Vemdudves
LAITT] R _ i {0y
1 ol b
. I g L0 e e i
ANVAWOD FNVHO OLNV Mﬂﬁ_ T e i
) LR T B

Twism Biwen 48 1567
MOIEIWTE D ._ Ol LW

hbibby L=l
| ] G | MY s

L S1 (Agoa)
HOLOW 40 HL9N3T 1IV-H3A0'I

:S3LON

04 WIADG DL 4 OMY 1F 0L
W LIBKMOD WOUTION M20 B4
204 WImbd 0L 14 ONY T4 OL

TV LIFMNTD NOIAWLOY MY WO

"ORNGES 01 0JLIIMNOD BV
Te

Qaa¥ | Divo | MO IW LD [TE

[CCIEAT 9m3

b i [TR LI




MOTOR MSI (6027) AW-300105 - 002

ITEM aTyY. | PART NO. DESCRIPTION
1 4 300451 NUT

2 6 300452 WASHER, LOCK

3 4 300453 WASHER, FLAT

4 4 300454 INSULATOR, MOTOR
5 2 300455 SCREW, HEX-HD

6 6 300456 INSULATOR, MOTOR
7 1 300457 COVER, END - MOTOR
8 2 300458 WASHER, LOCK

9 2 300459 SCREW

10 2 300460 GROMMET, INSULATOR
11 2 300461 LEAD, MOTOR

12 1 300462 HOUSING, MOTOR

13 1 300463 STATOR - 12V

14 2 300464 SCREW

15 2 300465 BRUSH, MOTOR

16 1 300466 BRACKET, MOTOR

17 2 300467 WASHER, LOCK

18 2 300468 SCREW

19 1 300469 BEARING

20 1 300470 ARMATURE - 12V

21 1 300471 BEARING

22 1 300472 SPRING, MOTOR

23 1 300473 HEAD, MOTOR

24 2 300474 SCREW, MOTOR

25 1 300475 SEAL, MOTOR

26 2 300476 SPRING, MOTOR

27 1 300477 DECAL, MOTOR

28 1 300478 SHIM




il | N W AR

BT dhian AN WARNYA ...nnuh..__m.uu.“ ﬂruynhaﬂﬂﬂu assvian | #9/L
— 3 03 T U OLAY 10 A _"_.__.s__a__._—.,..‘-._..u.“._zwzht huh
(LR .L 800 }__rﬂ.“: DHisyud _ ilis Sl v | Hiwa]  EADTY MROIG 0N nunrmu._.._h._”_mm ]
SIHSNYE HOLOW da]. oot sion
SNOILONYLSNI FONYNILNIVIN LRS- E _ AU TYHDIEYN
_r..ﬂm_.._n._"ﬂmhﬁ.ﬂuﬁh.wtw"uh.zhmmﬂwz; TF G| IEIMMIHLC SS1TMA I33HYWTI0L
ANVAWOD IANVHD OLNV  [7775] 10v 0s10n ssimuamio ssamin
IVIEILYW 40 L1517 ALILNYND
NOILAINDS30 u "ON 1HY4 _ s/a _ wall _ |
i ¢
" d31s g
r ~
] >
r HIAIHAMIYIS _..I_....
b 1531 NV 3ONIN03S5 3SH3ATH NI 318W355Y m
- HOLOW m
5 T4 HLIM ATLHDT S3HENH8 40 32v4 55340 'f i
(Falo0g Nid)
SIHSNYHE IA0NIH ANV HAAHOMIHDS
HLIM (53100E W/d) DNIHLS HENYHE 35ivd ¢
(394008 N/d) M3HDS |
DHINIS007 AB (29100 N/d) ONYE 3A0WIY 2 e
'SAYITHOLOW LOIFNNODSIa 'L |
SHOILONELSNI d3ls 4315
SOLOOE-MY HOLOW 434 —
'MO138 SNOILONHLSNI |N|_
SHL MOTI04 'NOILIQNOD SIHL 1938802 OL ‘"3 d31¢S
-J70H HENYA JHL Kl LHSIL 3WO0238 3AVH S3HSNHE
JHL 3SNYa38 38 AV L HIMOCd $3507 HOLOW 4
L HLCH
" k i &
0.4dv | 31vD [ 1
_ _ SH Eﬂ”w .":Euﬂn M”u il e

- oAaroan




FROBLEM

Charging

TROUBLESHOOTER - 6006

‘e CAUSE

I

Incorrect hookup of V.5.U., bad ground to truck chassis, bad battery not
staying charged, not running, truck regulator or alicrnator problem.

Crane will operate on hoist down only.

.Lost ground to ather relays,

Load lmit switch kicked out,

Crane operates two functions at same
time such as holst up, turn right, boom
down, turn right, elc.

Broken wire in pendant, head sherting to other terminals, function relay has
stuck in operate position.

Boom will not goup

Boom limit switch not adjusted properly or broken, boom up relay stuck,
broken wire in pendant, boom up switch is bad.

Crane will not operate in any single
maotor function such as boom down, hoist
down, hoist up, turn right, turn left

Excluding boom limit switch, same as above; also check leads and motor
brushes. Cround lost to any relay or all relays.

Crane will not operate atall

Check to make sure battery is connected in crane, power cable is connected
to truck battery, key lock switch is turned on and properly connected, make
sur: of ground between crane and truck frame.

Make sure battery In truck Is connected.

Check Y.5.U. connection.

Check grounds or relays and check load Iimit switch.

Motor or motors will not run

Check leads on motor; check brushes; broken wires in pendant, broken tog-
gle switch, stuck relays. Check or see if motor or motors are getting 24 volts;
if not check VS.U.

Check to see if both batteries are connected.

Burned up fields and armatures also cause this.

Felays not functioning properly or stuck

Check relays using ohm meter. Relay should be closed on bottom end, open
top end, use 12 volts to operate relays. Positive on one small post and nega-
tive on the other. This is top end when energized continuity should disap-
pear at bottom and appear at top. When disconnccted continuity should
reaappear at bottom. (Essex relay 200220)

Crane running slow - starts out good,
then dies out

Battery in truck or crane or both is bad or low. )
Crane not grounded to truck chassis. Make sure motor and battery in truck
are grounded to chassis relay in VS.U. stuck or not grounded good. Connec-
tions on battery corroded not making good contact,

Alternator or voltage regulator bad on truck; this causes battery not to fully

charge.

el



FROBLEM

I"endant (or remote control) not
operating crane properly

CAUSE

Broken toggle switches in contral head; broken wires in control head or cablp:
contral cable broken or not connected properly 16 terminal bar: wires tram “__r:
minal bar to relays not connected or broken.

Bad ground circuit on relays
hoist up, boom up, boom down,
turn right, tumn left

Lodse connections on relays, load limit switch, diede, can cause crane ot to
operate properly; For example, when you try to operate more than one fune-
tion at once, operation will work but the second will not. But each function
will operate separately.

SEE END C% D
VIEWﬁ‘

foma)

== tg,UD END VIEW

HOW TO CHECEK RELAY:

To check a relay on this or any Auta Crane product is the same. The difference
being in physial appearance. Shown at left are two types of relays Auto
Crane uses, Our relays are normally closed across the battom posts (CED).
When activated, they will open acrose (C&D) and close across (ALB). To acti-
vate these relays, use 12V positive and 12V negative wires and place them on
posts (F&E). You may place 12V'+ on post For E a5 long as you place 12V on
the remaining post (F&E) using a ohm meter or test light. Check across posts
(ALE). You should get an ohm reading or your test light should be on when
you have the relay activated. With the relay still activated check across posts
{C&D). You should have no ohm reading or test light at this point with relay
activated. (At this point, disconnect 12V+ and 12V- from posts (F&E). This
should let relay return to its normal position. Using your ohm meter or test
light again, check the relay across posts (ALD). If relay is working correctly,
you should have no reading at all Then check across posts (C&D). You
should have an ohm reading or test light should be on. If you get the above
results, relay is okay. If you get any variation in the above explanation on the
relay you are checking, chegk the relay again. If it still shows a difference, the
relay is bad and should be replaced. .

NOTE - The above explanation is wilh relays completely disconnecled from
all wires on motor circuits and ground wires. These circuits can give you
false readings sometimes.



Eibaulita kM) OL TviHin

1
T #0T  Link “l 130 WA ANY RN 33 L0M LA ONY AS5Y LIEN SHOMI0IN u: E
Latb o 03 BHvnD DLW 40 Ll W30 THL 51 1M1 FiH) a.ddv _ 11v0d _ NOLLIWI5I0 i
—. LJOBD0EE - MY H J T8I 5 rLL B Wid Juv
ROISIASH On Dl | 300 AL iva LADAY KMOHS LoW EIoHYEI 0L
¥ DAYl
48 Dwd Skl 3170F 10W 00 FI00E

dWind JI1TINVHEAAH

< * dbi¥HE ONY Sukind TTY dA0rdd
AUYA] o Fo000 | WL TYHOUDYWS

Il A DT Crd ¥ Xx il F DN
CRrOSCE BIE » OWOW ODMIm HLWON (04 F ST CAl2345
(EROWRING YINOHYIND WEINL & [BH0FE XOF 04 e ATAAHEALD EETNMN FIDMYHEN00

31va L
ANVAWOOD INVHO OoLnV e 0] Tiv CRION 3SwMELO SN

AvidAlvm 40 150

NOUGIHIE30 | onmiwvd  [sio] mo[rau
L AL0N 335 434 &
3 dion3nos OL90EE ]
- H31d4¥av "'S3H 6290EE L
HIHLYIHE 'dvD Sr500%2 9
ONIY O, 8290¢% g
HIOAH3S3H L290EE -]
LA dind 9290%E £
- aNITdnNoD 60trOEE s zZ
I

] diind 'HOLOW S290%L
HOILdIdD530 ‘OH ldvd

=
L
-

'P0200e
'ON 1"¥d "AT31vd3d3S 108

SIIATIVA QION3TOS '6 W3l ‘L
‘3.LON




8090EC-MV 1 Vv —~

[ ‘oN oNimvea | 3zis 3108 |

[
‘ NOISIATH

dWnNd OJINNVYAAH

JTLIL

SLPECLTHELE » AVMSSIHJXI MOUHYY NIX0YE 0026
SPLPL YIWOHYTHO "WSTNL » BFS5r X08 '0'd

ANVdINOD INVHO oLNV

'SLINA (EISILOM ¥0d 1
VLION

aQIonaTIos T1ESOEE
¥3aldvay "534 GZ90EE
YIHIVIEE *4VD Sns00z
OMIE ,Ou BZY0EE
HI0AYIS3H LT90EE

114 JNd 9Z90EE
ONITAN0I 60%0CE

JANA " HOLOH SLo90Ck
HOILd1d0s3d  '"ON luvd

EJ N AT W D e D




[ p o i gies] i g || i h
Coniay :.n_.u ey FV
i -..._.uoﬂ_:.-..r i .r!_.-m..__..uil..-m . S —— l==%ir)
wourser oS Bama | o o042 it s 1 s MR et —
¥ e e T R | | il : _ _ ﬂ
ANYANOD ANV QUNY. | ., e [ TL_m_ll oy . :

[N R
i0n GMEIEET IE_.E AINCND WIURAN LTS
HilE el LI QRVHIRY 3 AYA T7TI30

WAL I8 e
T2 Dwikeve 19 "Clikvdle B Jsvad a
B e

=il

7= —S00

al
H
£

{ILIE s CEI) I30s0—

POF D OF W
g ¢ TEEFS AT

4_.. wsow

i
{

Ghsrs =] . _
]
[~ : wradira i houd
B gl res
. L]
2 u.“_...._ bed mm..ﬂn{.!ﬂ._r.h
- .
S10HD - T 3
. cas g/
f=—uwr {2
e
*' ot v i o e ]
— b e 300 SIS MR P WA e L IAFASE CRART
- ivOrD
Q

5-1.0.1




'SLS3HILNI HIZHL OL TYININ

ASSY LGN

| 49 [ idEms _ i 14130 HINNYH ANY NI 0350 38 LON LSNA ONY
- - ‘00 GNYHD OLNY 40 M HI40Hd 3HL §1 LNIHd HEW. =
I 1190P0-MV 1V - TL01-5 YLA ISNY U3d 34V
HOISIASY OHN ONWMYHA | 3218 338 3L¥O| 3A00Y HMOHS LON §30NYLIT10L
. "ONMYHD
[ Al "DNI SIHL 37¥D5 LON ©0 'S3D03
s LYYHD Qvo 1 JUVYHS ONY SHENE TV 3AOW3Y
B 3YO0L o0 Txxx' | 941 F WNOILDYYS
3L Y0 % XX oZIh T SIIONY
£9r0-9€0-016+QVOH OONIW HLHON 20 A8 QAHO "g3141934S
£690-85IrL YHOHYINO 'VSINL s+ 265085 XO8 'O'd siva| FSWAEIHLO SSIINN SIONVEII0L
ANVAWOO 3NVHO OL N Seie S
:c A8 Navaa | TV O3LON 3SIMEIHLO SS3INN
IVIHILYA S0 1SN
NOILdIHOS3a ‘ON 1Hvd s/a| ALD | wall
K 0BL[000Z[09ZZ[ZL5Z[00DE[00BE]008¥]0000 81
0 | 8L | o | v 2L oL 8 | 9 ] F¢e o (1d
! T T L T | T o
.| .\.-._.|- r .‘_.l__r_u -
—y o w
//7/./ T N
S
/ /.r[ |rr.1.l...-
J.rfllf.
:rrr.,r.rr.l.l :
Q.dd¥ 31va NOILdIHOS3a Hi
SNOISIASY OHO

9200



i b L

ﬁ _w.mhnmn_nl.__....___ .—U
==y O pmmmag | 14

ATENISSY 93THOWM

Son v 04N Bk 0wl el | i e ]l G
AEE e Pl TIV P BFULE GO O

ANVAWOOD INVHO oLnV

ol )
Yoy |

g ey

Tkl bk BT W
Tl ¥ o], | e 0 -

Foman b O W11 W) B W0
L L )
Tiv QliCes Blisud=id FE) w0

i Dl 20 08

il g T Y

i

L THMISSY _J5VH

O vl ]

1+000&

4N Z/1 X3H '1NNY201

008410

¥ % dN.o/L OH X3H MIdIadv

105800

190011 SE000Z

IVINDZIHOH "H38M3N

180002

L 3¥00d 38N

£v000L

.
=l eded 2

S¥/00Z
| -uz
ASSY 0F17 HOVE QHVOMYILS

O WU = | 0|

(o3 Movr

I ‘3OV4HNS ONNOED NO SHION3d30 03033 38 AVA
[ M3NIS 40 LN3WLSNMAY '32YT1d NI ONIN20T—-413S 3u0438
‘(ONINIWYIL30-4135) NOISNIL 3LVYND3QY SVH 937 Howe

34NS IHVYH "ISN NOLN T3SN ¥Od4 AQW3H S| 9371 MOvDP

WHYH LY ONNoHY Y (L91/C 1ed) Q13M ® L3H00d 3HL

40 LNO 937 MOVF TiNd "SAN3 3A337S 3712901 JY3HM
3A337S 3SVE HHYW '03S0dX3 SI OV3IMHL 40 .2/1 T LWHL
0S QaLsnray 38 QINOHS M3IYDS 3S¥YE MON ‘L3NJ0d

NI QALH3SNI ATINS # IVOLLHAA SI ATBW3SSY 931 34ns
3AVA "2A331S 31990L OLNI (1 wayl) ANBn3ssY 3sve
30S 'L3X%00d OLNI (S We3)) Y38M3W TVINOZIMOH 301S
‘LX3N *A73¥N03S 03Q13M S| 13¥00d' 3HL 3¥NS 38 ‘Ado8
MONHL 3HL 40 3QISLNO HLW HSN4 38 QINOHS L3XH20d
40 GN3 "NOUYJ071 318VHIS30 HO '¥3dWN8 3QISNI

ASNM HV3H LV AQOS XONHL oL (9 way) L3¥00d a13Mm

'IOV4HNS T3ATT NO 03Mu¥d 51 MONWL JHNS IHYH
SNOUWINHLSHNI NOLWYTIVLSHI

0 ¥ _. v |

Wil

Frilnlealn

v

e

)

N\

== 3A337S 3svE

Sy
I!:*!!- ’].'.- J‘IH

i

SNOLLONAULSNI

5 NOWYTIVASNI ¥3d 013
ONY HLON3T 3NIIN¥3L3Q

~ IAIIIS 310901

i
= 53
Su
<
I—

"LS3N03Y WO
J18VIIVAY SHLONIT ._.__,zE..F%MH

10-1.0.0




&

TETE of AV

—

T TR R

-
el

R R R o R R R i

TG T

e Sl

._ - ety .r!n-l’..r'..-fz ‘Tfmtg.n::r? o

AUTO CRANE COMPANY

P.O.BOX 581510 . TULSA, OKLAHOMA 74158

fimited Warranty

Auto Crane will warranty to consumer for a period of twelve months from date of
purchasethateach new Aute Crane productit sells will be free under normal useand
service, from defects in material and workmanship. Date of purchass will be
honored as either date of purchase by distributor or his date af sale of the product
as substantiated by Distributor Delivery Report.

Ohbligationof Auto Crane under this warranty Is limited to replacement or repairof
parts that appear to manufacturer afier review and/ or inspection to be defective.
This warmanty does does not obligate Auto Crane to bear the cost of labor or
transportation charges in connection with the replacement or repalr of defective
parts. Besponsibility for customer’s claims arising from misapplication, abuse,
misuse or alteration of equipment or paris lies with the distributor or user and no
warranty obligation is assumed in the circumstances by Auto Crane.

Auto Crane will in no event be liable for any consequential damages or cantingent
liabilities arising out of the failure of any Auto Crane product or paris to operate

properly.

Auto Crane makes no warranty in respect to component accessories, same being
subject to the warranties of thelr respective manufacturess.

If field service, at the request of buyer, is rendered and fault is found not to be with
Auto Crane’s product, the buyer shall pay the time and expense of the field
repreentative. Claims for service laber or other expenses that have been incurred
by the buyer without approval or authorization of Auto Crane will not be accepted.

AUTO CRANE COMPANY 15 UNDER NO OBLICATION TO EXTEND THIS
WARRANTY TO ANY CUSTOMER FOR WHICH AN AUTO CRANE WAR-
EANTY REGISTRATION CARD HAS NOT BEEN COMPLETED AND MAILED

TO AUTO CRANE COMPANY WITHIN FIFTEEN (15) DAYS AFTER DATE OF
PURCHASE

CEn
s A

il T Y

(33 r"‘ﬁﬁé‘. T

e

Iy

-E‘.'

i
A

T

o) .ﬁﬁ-dll‘ﬂ Ay MY

l":lp‘i
i

R,




